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« Table Structural Main Frame 4500

Code Product description = E Code Product description =
5404011253-0 | Main Frame Demetra 43 1 6020317449-0 | Self-locking Hex Nut with Nylon Low M8 X 1.25 Ma (I8 Ch.13mm Alt.8.00mm 16
5530017696-7 | Support Foot Support 44 15068010179-2 | Special “U” Type Clamp M8 X 70 X 86 4
5530017687-8 | Right Support Of Stair complete (Demetra) 45 |5530020381-6  Demetra Side Frame Gutter Support 4
5530017688-6 | Left Support Of Stair complete (Demetra) 46 |5095010008-4 | Electrical Track with 1650mm and 2 Supports 2

5008010233-7 | Adjustment Handle Of Pressure Spring

6020390293-2 | Lock @5,75 X 40mm

5440011086-0 | Full Rear Platform

5136023662-9 | Platform Plate

6020317544-5 | French Head Bolt M10 X 1,50 X 30mm CI8.8 Rt

10 |5024010075-1 | Smooth Washer #10,3 X @25 X 2,00mm

11 16020010394-0 | Pressure Washer M10 Media

12 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm

13 |5530010236-0 | Support Of 1600mm

14 16010601606-5 | Housing Of Foot Support

15 |5432020032-9 | Pin“L" @3/4" X 94mm W/40G Tilt

16 |6020390308-4 | Lock Nma - Type "R" @4,5 X 80mm

17 16020311098-0 | Hexagonal Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp

18 |5068010031-1 | Fixition Clamp Of Wheel Support

19 |6020010414-8 | Pressure Washer 3/4" Media Industry

20 |6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm
21 |5196013313-0 | Left Lateral Handrail Of Complete Platform

21 |5196013314-9 | Left Lateral Handrail Of Complete Platform

22 |6020317544-5 | French Head Bolt M10 X 1,50 X 30mm (I8.8 Rt

23 1 5024010075-1 | Smooth Washer @10,3 X 325 X 2,00mm

24 16020010394-0 | Pressure Washer M10 Media

25 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm

26 | 6020317461-9 | French Head Bolt M10 X 1,50 X 35mm C18.8 Rt

27 16020317397-3 | French Head Bolt M10 X 1,50 X 45mm (I8.8 Rp(Bichromated)
28 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (18.8 Rt

29 | 5136018582-0 | Platform Plate Lateral Left

29 |5136018567-6 | Platform Plate Lateral Right

30 | 5530017679-7 | Right Support Of Stair (Demtra)

30 | 5530017680-0 | Left Support Of Stair (Demtra)

31 |5530010121-5 | Support Foot Support 609.5mm - For Demetra Left Side Support
32 |5259010062-5 | Stair 4 Degrees W/Articulation

33 16020310439-4 | Hexagonal Head Bolt M12 X 1,75 X 35mm CI8.8 Rt

34 |6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm
35 |5259010063-3 | Upper Stair of 2 Steps

36 | 6020312401-8 | Hexagonal Head Bolt M16 X 2,00 X 55mm (18.8 Rp

37 |5080010465-0 | Articulation Bushing 19mm

38 | 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm
39 |5259010061-7 | Lower Stair of 2 Steps

40 | 5572018869-3 | Whip Beam Channel 1650mm

41 16020311208-7 | French Head Screw M8 X 1.25 X 30mm (I8.8 Rt

42 16020010448-2 | Flat Washer M8 @8.40 X #24.00 X 2.00mm
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« Table Structural Main Frame 5500

,cE_: Code Product description = :IE_: Code Product description =
1 | 5404011022-7 | Main Frame Demetra 42 |5259010063-3 | Upper Stair of 2 Steps 2
2 |5252010269-8 | Large Hitch Of Drawbar 43 | 5259010061-7 | Lower Stair of 2 Steps 2
3 16010602960-4 | Fixation clamp 44 | 6020310439-4 | Hexagonal Head Bolt M12 X 1,75 X 35mm (18.8 Rt 8
4 15024010007-7 | Smooth Washer @20,3 X 346,5 X 4,75mm 45 15530010121-5 | Support Foot Support 609.5mm - For Demetra Left Side Support 1
5 16020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm

6 |6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100mm CI8.8 Rp

7 15008010233-7 | Adjustment Handle Of Pressure Spring

8 16020390293-2 | Lock @5,75 X 40mm

9 |5530017696-7 | Support Foot Support

10 |5530017687-8 | Right Support Of Stair complete

11 |5530017688-6 | Left Support Of Stair complete

12 |5440011033-9 | Complete Right Rear Platform

13 |5440011034-7 | Complete Left Rear Platform

14 | 5440011032-0 A Complete Rear Platform

15 6020311098-0 | Hexagonal Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp

16 | 6010601606-5 | Housing Of Foot Support

17 |5068010031-1 | Fixition Clamp Of Wheel Support

18 |6020010414-8 | Pressure Washer 3/4" Media Industry

19 |6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm
20 | 5432020032-9 | Pin“L"@3/4" X 94mm W/40G Tilt

21 16020390308-4 | Lock Nma - Type "R" #4,5 X 80mm

22 |5530010236-0 | Support Of 1600mm

23 |15136018582-0 | Platform Plate Lateral Left

23 |5136018567-6 | Platform Plate Lateral Right

24 |1 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm (I8.8 Rt

25 |5024010075-1 | Smooth Washer #10,3 X @25 X 2,00mm

26 | 60200103940 | Pressure Washer M10 Media

27 |6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm

28 | 5530017679-7 | Right Support Of Stair (Demtra)

28 | 5530017680-0 | Left Support Of Stair (Demtra)

29 |6020317461-9 | French Head Bolt M10 X 1,50 X 35mm (18.8 Rt

30 | 6020317397-3 | French Head Bolt M10 X 1,50 X 45mm (18.8 Rp(Bichromated)
31 |5259010062-5 | Stair 4 Degrees W/Articulation

32 | 6020312401-8 | Hexagonal Head Bolt M16 X 2,00 X 55mm CI8.8 Rp

33 |5080010465-0 | Articulation Bushing 19mm

34 | 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm
35 15196013313-0 | Left Lateral Handrail Of Complete Platform

35 15196013314-9 | Left Lateral Handrail Of Complete Platform

36 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30mm (8.8 Rt

37 |5196013315-7 | Right Platform Handrail Demetra(5500)

38 |6020310269-3 | Hexagonal Head Bolt M10 X 1,50 X 55mm (18.8 Rt

39 | 5080011963-1 | Shaft Support Bushing

40 |5136018581-1 | Plate Of Platform Demetra 5500

41 |6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm
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« Trasmission System

*tem 1- See page 11
*|tem 2 - See page 10
* Item 3 - See page 13
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Code

Product description

4500
5500

5530019708-5
5530019706-9
5530017650-9
5530017645-2
5555011189-5
5555011161-5
5555011162-3
5555011190-9
5555011159-3
5555011160-7
5368010666-1
6020317445-7
6020250496-8
6020250116-0
6020010394-0
6020310822-5

Right Wheel Support Complete

Left Wheel Support Complete

Complete Support Of Right Wheel

Complete Support Of Left Wheel

Complete Fertilizer Transmission

Right Transmission Complete Fertilizer

Left Transmission Complete Fertilizer
Complete Seed Transmission

Seed Transmission Complete Right Exit

Seed Transmission Complete Left Exit

Plate Bearing M10 X 25mm

French Head Bolt M10 X 1,50 X 25mm (8.8 Rt
Steel Plate Bearing 03 72Msh

Bearing Assy F-110949

Pressure Washer M10 Media

Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm
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« Complete Fertilizer Transmission

*|tem 2 - See page 18
* Item 7 - See page 16
*Item 15 - See page 17
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Code

Product description

Al

4500

Right
5500
Left
5500

5= Item

6020058961-3
5106010226-4
5106010196-9
5106010197-7
5460010007-9
5256010056-6
5024010664-4
5368010666-1
5268010817-0
5268010814-5
6020317443-0
6020310981-7
6010602664-8
5530017675-4
5530017674-6
6020310441-6
6020010395-8
6020310820-9
5092010211-2
5092010212-0
6020311049-1
6020010410-5
5024010162-6
5530017695-9
5530017694-0
6020317449-0
6020055406-2
5232012025-0
5106010201-9
5106010200-0
5024010073-5
6020310291-0
5080011680-2
5256010234-8
5024010308-4
5268010813-7
6020317457-0
6020250412-7
6020250117-9
6020310999-0
6020010284-6
6020350015-0
5256010366-2
5080010209-7
6020010412-1
6020310736-9
6020317445-7
6020250496-8
6020250116-0
6020010394-0
6020310822-5
6020310016-0
5460010003-6
5460010004-4

Chain (Asa 40) 74 Links + Reduction
Left Gearbox Chain Cover Complete
Right Chain Cover Of Complete Speed Box
Left Chain Cover Of Complete Speed Box
Complete Axle Clamp

Complete Gear 20/31 Teeth With Hexagonal 1.1/4"

Washer 50 X 8,00mm W/Hexagonal Hole 32mm

Plate Bearing M10 X 25mm

Complete Right Stretcher Of Handle

Complete Left Stretcher Of Handle

Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm
Hexagonal Head Bolt M12 X 1,75 X 170mm CI8.8 Rp

Fixation Shank Of Pantographic

Left Support of Speed Box

Right Support of Speed Box

Hexagonal Head Bolt M12 X 1,75 X 45mm (I8.8 Rt

Pressure Washer M12 Media

Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm

Complete Left Speed Box(Fertilizer)

Complete Right Speed Box(Fertilizer)

Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt

Pressure Washer 1/2" Media Industry

Smooth Washer @13 X 326 X 2,00mm

Support Fixation Transmission Left

Support Fixation Transmission Right

Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm
Chain (Asa 40) 106 Links + Reduction

Fixation Shaft of Disarm (50mm)

cover of Protection Upper Left

cover of Protection Upper Right

Smooth Washer @8,5 X 320 X 2,00mm

Hexagonal Head Bolt M6 X 1,00 X 15mm (I8.8 Rt

Bushing W/Hole Metric Sq.16,7 For Gear Lock

Gear 20 Teeth For Shaft 5/8"

Smooth Washer §23 X 332 X 6,30mm

Stretcher With Gear 17 Teeth (Asa 40)

French Head Bolt M8 X 1,25 X 25mm (I8.8 Rt

Steel Plate Bearing 03.52 Mst

Bearing Assy F-110934.1

Hexagonal Head Bolt 9/16" X 2.1/2" 18F Unf1A Gr5 Rp

Retaining Ring |-35

Bearing 6202 2Rs Ddu

Complete Gear 17 Teeth(Asa 40)

Bushing 0f #19/32" X @#1" X 19,5mm

Pressure Washer 5/8" Media Industry

Hexagonal Nut 9/16" 18F Unf Gr5 Ch.7/8" Height 12,50mm

French Head Bolt M10 X 1,50 X 25mm C18.8 Rt

Steel Plate Bearing 03 72Msh

Bearing Assy F-110949

Pressure Washer M10 Media

Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm

Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt

Shaft Clamp Hexagonal 1.1/4" With Through hole

Shaft Clamp Hexagonal 1.1/4" Hole With Thread
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« Complete Seed Transmission

LA 41

27 ' )
® 20 @ R a7 36
25 24 & ~ 38
26 / 39
\% 40
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22 31
*|tem 2 - See page 18
*|tem 7 - See page 16
*ltem 15 - See page 17
DEMETRA13121B

58

59

60

Parts Catalog

Code

Product description

All

4500

Right
5500
Left
5500

6020050802-8
5106010226-4
5106010196-9
5106010197-7
5256010057-4
5460010007-9
5024010664-4
5368010666-1
5268010817-0
5268010814-5
6020317443-0
6020310073-9
6010602664-8
5530017675-4
5530017674-6
6020310441-6
6020010395-8
6020310820-9
5092010210-4
5092010209-0
6020310351-7
5080011667-5
5232012315-1
5232012314-3
6020317452-0
6020250412-7
6020350104-0
6020317449-0
5080010984-9
5256030049-2
6020060236-9
6020059387-4
5268010813-7
6020311049-1
6020010410-5
5024010162-6
5106010195-0
5106010194-2
5024010073-5
5232012025-0
6020310140-9
5530019707-7
5530017672-0
5530017673-8
5268010869-2
6020310847-0
5024010068-9
5136023663-7

Chain (Asa 40) 69 Links + Amendment

Left Chain Cover Complete Gearbox

Complete Gearbox

Left Chain Cover Of Complete Speed Box

Complete Gear 20/25 Teeth With Hexagonal 1.1/4"
Complete Axle Clamp

Washer 50 X 8,00mm W/Hexagonal Hole 32mm

Plate Bearing M10 X 25mm

Complete Right Stretcher Of Handle

Complete Left Stretcher Of Handle

Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm
Hexagonal Head Bolt M16 X 2,00 X 160mm CI8.8 Rp
Fixation Shank Of Pantographic

Left Support of Speed Box

Right Support of Speed Box

Hexagonal Head Bolt M12 X 1,75 X 45mm CI8.8 Rt
Pressure Washer M12 Media

Hexagonal Nut M12 X 1,75 Ma (I8 Ch.19mm H.10,00mm
Complete Left Speed Box(Seed)

Complete Right Speed Box(Seed)

Hexagonal Head Bolt M8 X 1,25 X 16mm CI8.8 Rt
Bushing Of @1.1/2" X 20mm W/Hexagonal Hole For Shaft 3/4"
Shaft Hex. Of 3/4”X 1970mm

Shaft Hex. Of 3/4”X 2200mm

French Head Bolt M8 X 1,25 X 20mm (C18.8 Rt

Steel Plate Bearing 03.52 Mst

Bearing F-110867-10 Hexagonal Hole 3/4"

Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm
Bushing Of @22,5 X @32 X 8mm

Gear With 20 Teeth For Shaft 3/4"

Wing Chain 40 242 Links + Splice

Chain Wing 40 275 Links + Amendment

Stretcher With Gear 17 Teeth (Asa 40)

Hexagonal Head Bolt 1/2" X 1.1/4" 12F W Gr5 Rt
Pressure Washer 1/2" Media Industry

Smooth Washer @13 X 326 X 2,00mm

Cover of Protection Upper Left

Cover of Protection Upper Right

Smooth Washer 8,5 X 320 X 2,00mm

Fixation Shaft of Disarm (50mm)

French Head Screw M12 X 1.75 X 35mm (I8.8 Rp

Chain Assembly Support And Sprockets

Support Fixation Transmission Right

Support Fixation Transmission Left

With 17 Teeth Gear (Wing 40)

Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm
Smooth Washer @13,3 X @35,5 X 3,00mm

Chain Guard Plate
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« Table Complete Seed Transmission

All
4500
Right
5500

Left
5500

E Code Product description

38 |5136018579-0 | Chain Protection Plate

39 16020317441-4 | Bolt M6 X 1,00 X 20mm (I8.8 Rt

40 |5044010411-5 | Base Of Support Of Chain

41 | 6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm
42 15136018850-0 | Chain Support Fixing Plate

43 1 6020312403-4 | Hexagonal Head Bolt M6 X 1,00 X 20mm (I8.8 Rt

44 15024010161-8 | Smooth Washer @7 X @18 X 2,00mm

45 | 6020317445-7 | French Head Bolt M10 X 1,50 X 25mm CI8.8 Rt

46 |6020250116-0 | Bearing Assy F-110949

47 16020250496-8 | Steel Plate Bearing 03 72Msh

48 | 6020010394-0 | Pressure Washer M10 Media

49 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm

50 |6020310999-0 | Hexagonal Head Bolt 9/16" X 2.1/2" 18F Unf1A Gr5 Rp

51 16020010284-6 | Retaining Ring I-35

52 | 6020350015-0 | Bearing 6202 2Rs Ddu

53 15256010366-2 | Complete Gear 17 Teeth(Asa 40)

54 |5080010209-7 | Bushing 0f #19/32" X @#1" X 19,5mm

55 16020010412-1 | Pressure Washer 5/8" Media Industry

56 |6020310736-9 | Hexagonal Nut 9/16" 18F Unf Gr5 Ch.7/8" Height 12,50mm

57 |5024010154-5 | Smooth Washer 316 X 329 X 3,00mm

58 |6020310016-0 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt 6 4
59 | 5460010003-6 | Shaft Clamp Hexagonal 1.1/4" With Hole Passante 3 2
60 | 5460010004-4 | Shaft Clamp Hexagonal 1.1/4" Hole With Thread 3 2

—_
—_
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« Complete Wheel Support

*|tem 3 - See page 15
*|tem 33 - See page 18
*|tem 64 - See page 16
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« Table Complete Wheel Support
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K Code Product description = = ; = ; K Code Product description == ?': x Q
o o O @ - S v D W
=S el = L Bl 1
1 15530017643-6 | Support Of Wheel 1 51 |5024010154-5 | Smooth Washer @16 X #29 X 3,00mm 1 1
2 | 5530019143-5 | Support Of Right Wheel 1 1 52 15232012821-8 | Hex Shaft 1.1/4”X 1400mm 101
2 15530019142-7 | Support Of Left Wheel 1 1 52 15232012311-9 | Hex Shaft 1.1/4”X 2000mm 111
*315498010337-7 | Monunted Right Wheel With Complete Cube 1 1 53 15327010001-1 | Full Motion Indicator 1
*3 15498010336-9 | Monunted Left Wheel With Complete Cube 1 1 54 1 54600100079 | Complete Axle Clamp 1111212
4 16020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm (I8.8 Rt 3 55 | 5024010466-8 | Plain Washer #10.3 X @20 X 2.00mm 3
5 16020010004-5 | Pressure Washer M8 Media 6 56 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30mm (I8.8 Rt 3
6 |5024010073-5 | Smooth Washer @8,5 X 20 X 2,00mm 3 57 15080011835-0 | Bushing @63 X Hex. 32,5 X 12,5mm 1
7 | 5464010587-1 | Protection Chain Right 1 1 58 |5530017791-2 | Regulatory Support 1
7 | 5464010588-0 | Protection Chain Le 1 1 59 16020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm 2
8 | 6020050088-4 | Chain 2050 Of 74 Links + Reduction 1 60 | 5530017648-7 | Ratchet Disarm Regulator Support 1 1
9 15232012310-0 | Transmission Shaft 1 60 | 5530017642-8 | Ratchet Disarm Regulator Support 1 1
10 | 6020250496-8 | Steel Plate Bearing 03 72Msh 6 61 | 6020050099-0 | Cotterpin 1/8" X 3/4" 2
11 16020350898-3 | Bearing (Ina 1° Line) Gsk104-207-Krr-B-As2/V-Ah01 3 62 | 6020010395-8 | Pressure Washer M12 Media 1
12 16020311013-0 | Hexagonal Head Bolt M10 X 1,50 X 20mm CI8.8 Rt 7 63 | 6020310499-8 | Heavy Elastic Pin @8 X 50mm 1
13 16020010394-0 | Pressure Washer M10 Media 7 *6415132010031-7 | Complete Ratchet 1 1
14 | 5284010175-4 | Wheel Support Flange With M8 Thread Holes 1 *64|5132010030-9 | Complete Right Ratchet 1 1
15 16020310925-6 | Hexagonal Head Bolt M16 X 1,50 X 35mm CI8.8 Rt 8 65 | 6020050044-2 | Chain 2050 Of 53 Links + Amendment 1
16 | 6020010124-6 | Pressure Washer M16 Media 8 66 | 5268010856-0 | Small Stretcher w/gear 08 Teeth (Wing 2050) Complete M16 Thread 1
17 1 6020030802-9 | Auto Lubricant Bushing (Glwsm-7075-60) 2 67 | 6020317537-2 | French Head Screw M12 X 1,75 X 40mm (8.8 Rt 2
18 |5136018542-0 | Plate Of @42 X 69 X 3mm W/3 Holes @9mm 1 68 | 5024010068-9 | M12 X 1.75 X 40mm (8.8 Rt 4
19 |5136018541-2 | Fixing Plate Of Ratchet 1 69 | 5558010154-1 | Right Lock Of Complete Rossette 1 1
20 | 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (I8.8 Rt 3 69 | 5558010155-0 | Left Lock Of Complete Rossette 1 1
21 16020310439-4 | Hexagonal Head Bolt M12 X 1,75 X 35mm (8.8 Rt 1 70 | 5024010059-0 | Smooth Washer #16,5 X 829 X 1,21mm 1
22 15024010162-6 | Smooth Washer @13 X @26 X 2,00mm 2 71 |1 5200010005-6 | Rossette 1
23 15080011954-2 | Bushing 0f @13 X @19 X 9mm 1 72 15024010490-0 | Washer With Hexagonal Hole #32mm 2
24 16020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm 10 73 |1 6020050724-2 | Rubber Cable 1
25 1 5558010541-5 | L Shaft Lock 2 74 15008010261-2 | Right Disarm Lever 1 1
26 | 5268010857-9 | Small Stretcher w/gear 08 Teeth (Wing 2050) Complete M16 Thread 2 74 1 5008010263-9 | Left Disarm Lever 1 1
27 15080012095-8 | Bushing 0f 32,5 X 40 X 36mm 1 75 15432010841-4 | Ratchet Disarming Larger Pin 1
28 16020050108-2 | Cotterpin 3/16" X 2" 2 76 | 6020250577-8 | Compression Coil Spring @12.5 X 16.5 X 19mm Wire=@1.5mm 1
29 1 5024010140-5 | Smooth Washer @34 X @60 X 8,00mm 4 77 1 5136018539-0 | Bearing Fixing Plate 1
30 | 54320100090 | Flat Pin @#1.1/4" X 160mm 1 78 | 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm 3
31 16020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40mm CI8.8 Rp 6 79 | 5024010298-3 | Smooth Washer @317 X 044 X 4, 75mm 3
32 | 5204010442-9 | Complete Support Piston Hub 2 80 | 5232012218-0 | Shaft Fixation Stretcher 105mm W/M16 Thread 1
*3316020059152-9 | Hydraulic Cylinder “D.A” @2” X @4” X 240mm(Course) X 255mm(closed) 1 81 15256010478-2 | Complete Stretcher With Gear 08 Teeth (Wing 2050) 3
34 | 5348050012-8 | Complete Limiter Of @51 X 49,5mm 2 82 | 6020350015-0 | Bearing 6202 2Rs Ddu 3
35 16020317423-6 | Hexagonal Head Bolt M20 X 2,50 X 130mm CI8.8 Rp 4 83 16020010284-6 | Retaining Ring I-35 3
36 | 6010602959-0 | Wheel Bracket Fixing Clamp 2 84 | 6020010250-1 | Retaining Oring 3
37 15024010007-7 | Smooth Washer 20,3 X 046,5 X 4,75mm 6 85 15232012219-8 | Shaft Fixation Stretcher 60mm W/M16 Thread 2
38 | 6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm 6 86 | 5204010443-7 | Support Piston Hub 2
39 1 5024010800-0 | Washer 0f @11 X 044 X 3mm 1 87 15080010389-1 | Flange Bronze Bushing 2
40 1 5284010169-0 | Flange Of Wheel Support 1 88 | 6020010127-0 | Retaining Ring 1-075 2
41 16020050126-0 Cotterlgin 3/8"X3.1/2" 1 89 16020310038-0 | Hexagonal Head Bolt 5/16" X 1" 18F Unc1A Gr5 Rt 2
42 1 5256010508-8 | Gear Chain 14 Teeth complete 1 90 | 6020170019-4 | Movement Indicator 2
43 16010602960-4 | Fixation clamp 1 91 1 6020010404-0 | Pressure Washer 5/16" Media Industry 2
44 | 6020310982-5 | Hexagonal Head Bolt M20 X 2,50 X 150mm (18.8 Rp 2 92 | 6020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50mm 2
45 16020250307-4 | Helical Spring @32 X @44 X 142mm wire=@6mm 1 93 15432010033-2 | Lock Pin Of Trigger 1
46 | 5296010049-2 | Spindle M16 X 110mm 1 94 | 5558050016-0 | Lock Of Rossette 1
47 15530017224-4 | Tie Rod Support 1 95 16020010410-5 | Pressure Washer 1/2" Media Industry 1
48 1 6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24mm H.13,00mm 2 96 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 1
49 |16020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma (I8 Ch.17mm H.10,00mm 5 97 16020310016-0 | Hexagonal Head Bolt 1/4" X 3/4" 20F Unc1A Gr5 Rt 212044
50 | 5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm 3 98 | 5460010003-6 | Shaft Clamp Hexagonal 1.1/4" With Hole Passante 1111212
51 15024010516-8 | Plain Washer @17.5 X @46 X 2.00mm 1 1 99 | 5460010004-4 | Shaft Clamp Hexagonal 1.1/4" Hole With Thread 1111212
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« Complete Wheel

Code

Item

Product description

All

Right

Left

5498010237-0
5498010236-2
5204010567-0
6020310386-0
6020350932-7
6020410040-6
6020310358-4
5080011669-1
5256010520-7
6020310262-6
10 1 6020010004-5
11 1 5538010526-7
12 1 6020010087-8
13 1 6020350280-2
14 1 6020350854-1
15 1 6020130108-7
16 | 6020310260-0
17 1 6020312512-0
18 | 5204010502-6
19 15232012015-2
20 | 6020350855-0
21 16020010125-4
22 |5080011354-4
23 16020310862-4
24 16020015817-5

LooNOTU A WN = =

Mounted Left Wheel (Tyre 14-17.5)

Monunted Right Wheel (Tyre 14-17.5)

Complete Wheel Hub

Tyre 14-17.5 14Pr 139B Tr-10TI R-4

Wheel 10.1/2”X 17.1/2" for Tyre 14-17.5 Central Hole @153mm
Tyre Valve Tr-618 A

Hexagonal Nut Locking Auto (/Nylon High M39 X 3,00 Mb CI8 Ch.60mm Height 39,00mm
Bushing Of @39,2 X @63 X 12,50mm

Gear of 20 Teeth (Wing 2050)

Allen Bolt C/C M8 X 1,25 X 20mm C112.9 Rt (Phosphated)
Pressure Washer M8 Media

Cover Of Wheel Hub

0°Ring 2-330 N3006-90Nbr (53,34)

Retainer #87,30 X 120,80 X 14,30mm

Bearing K-33287 / K-33462 (First Line)

Grease Fitting 1/8"

Bolt M22 X 1,50 X 70mm CI10.9 Rp

Hexagonal Nut With Oscilating Ring M22 X 1,50 Mb CI8 Ch.32mm Height 27,00mm
Wheel Hub

Wheel Hub Shaft

Bearing K-3982 / K-3920 (First Line)

Retaining Ring I-120

Back Bushing

Nut Bkm-12 R.M60 X 2

Washer Mb-12 #60 X #86 X 1,50mm
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« Ratchet Complete £ s
= | =
E Code Product description = E §
4 wv
10 &
1 15080010935-0 | Hexagonal Bushing Of 1.1/4” 1
2 |5024010541-9 | Plain Washer Of @55,5 X #63,5 X 3,00mm 1
3 |5256010267-4 | Gear 14 And 6 Teeth Left Ratchet
3 15256010466-9 | Gear 14 And 6 Teeth Of Right Ratchet 1
4 | 5024010542-7 | Smooth Washer @77 X @108 X 3,00mm 2
5 |5526010034-2 | Separator Of Ratchet 2
6 | 5024010544-3 | Smooth Washer #47 X 59,2 X 2,00mm 1
7 16020010272-2 | Retaining Ring E-46 1
8 |5256010268-2 | Internal Left Gear Of Right Ratchet 1
8 |5256010465-0 | Internal Right Gear Of Right Ratchet 1
9 16020250573-5 | Ratchet Spring 1
10 | 5024010543-5 | Smooth Washer #46,2 X @60 X 12,50mm 1
11 16020130100-1 | Grease Fitting 1/4” Straight Unf - 28F Height.14mm Sext 5/16” 5
g Code Product descripti = £ %
2 ption = 2=
1 16020310738-5 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 11,00mm 1
2 | 6020010412-1 | Pressure Washer 5/8" Media Industry 1
3 15232010054-2 | Right Stretcher Shaft 1
3 15232010055-0 | Left Shaft Of Stretcher 1
4 16020250219-1 | Torsion Helical Spring @38 X @46 X 67mm Wire=@4mm Left 1
4 16020250218-3 | Torsion Helical Spring @38 X @46 X 67mm Wire=04mm Right 1
5 15268010815-3 | Chain Stretcher 1
6 |6020010252-8 | Retaining Oring E-16 G501-016-01 5
7 |5024010059-0 | Smooth Washer @16,5 X 329 X 1,21Tmm 2
8 | 5506010014-3 | Roller Of Stretcher 2
9 |5136020627-4 | Front Plate Of Stretcher 1
10 1 6020130112-5 | Grease Fitting 1/8" 2
11 16020430203-3 | Handle Pma 330 Thread 3/8" X 16 wire 1
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« Speed Box
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Parts Catalog

Item

Code

Product description

All

Seed Right

Fertilizer Left
Seed Left
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5092010053-5
5092010054-3
5256010054-0
5256010058-2
5256010053-1
5256010052-3
6020311251-6
6020311252-4
6020390308-4
5432010040-5
6020010326-5
5112010011-8
5112010012-6
5538010093-1
5554010017-8
6020312502-2
5554010015-1
6020030015-0
5260040006-1
5260040007-0
6020350204-7
6020350075-3
5538010085-0
6020312020-9
6020310506-4
5081010013-0
6020430193-2
6020010999-9
5232120183-0
6020350006-0
6020350245-4
5538010086-9
5538060003-9
6020311020-3
6020310038-0
5232120184-9
6020317426-0
5256060005-4
5232020209-4
6020010022-3
6020350274-8
5080020804-9
6020350275-6
6020010305-2
5080010232-1
6020350086-9
5468010024-4
6020390301-7
5081010012-2

Complete Right Speed Box

Complete Left Speed Box

Complete Gear 20/31 Teeth

Complete Gear 20/25 Teeth

Gear 25 Teeth

Gear 20 Teeth

Heavy Elastic Pin @5 X 55mm

Heavy Elastic Pin @8 X 55mm

Lock Nma - Type "R" @4,5 X 80mm

Fuse Pin @6 X 60mm

Retaining Oring

Right Gear Box Housing

Left Gear Box Housing

Cover Of Reduction Box

Right Support

Bolt N°10 X 1/2" 24F Unc2A Gr2 Rt

Left Support

Protection Speed Box Protection With Hole
Alphabetical Regulating Shaft De 299mm
Numerical Regulating Shaft De 200mm
Retainer #25,00 X @#47,00 X 10,00mm
Bearing 6005 2Rs

Rear Cover

Hexagonal Head Bolt 5/16" X 3/4" 18F Unc1A Gr5 Rt
Heavy Elastic Pin #6 X 40mm

Plug R.1/2 X 14 Npt W/Hole 3,00mm

0il Display

Gear 21 Teeth

Small Shaft Of Gear Box

Bearing 6006 2Rs Ddu

Retainer 330,00 X 352,00 X 10,00mm
Front Cover Of Reduction Box

Cover 0f 100 X 250 X 3,00mm

Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt
Hexagonal Head Bolt 5/16" X 1" 18F Unc1A Gr5 Rt
Small Shaft Of Gear Box

Allen Bolt S/C1/2" X 3/4" 12F W C112.9 Rt (Phosphated)
Crown Of Reduction Box

Shaft @5/8" X 157mm

0°Ring 2-114 N3006-90Nbr (15,54)
Retainer 315,90 X 325,40 X 4,50mm
Bushing Of @30 X @35 X 21mm

Retainer 330,00 X 343,00 X 9,50mm
Retaining Ring |-42 G502-042

Bushing Of @25 X 100mm

Bearing Skf 51203

Shaft Handle

Lock 35,75 X 50mm

Hex Head Plug 1”-1/2"- 14F Bspt(Gas)
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+ Box Chain Cover and Full Speed

Item
All
4500
Right 5500

Code Product description

Left 5500

5106010199-3 | Cover of Chain Left SpeedBox 1
5106010198-5 | Cover of Chain Right SpeedBox
6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm (I8.8 Rt 1
5080011404-4 | Bushing @8 X #5/8" X 8mm 1
5558010430-3 | Left Lock Of Stretcher 1 1
5558010429-0 | Right Lock Of Stretcher 1
6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm 7
5232011789-5 | Fixation Shaft 3/8" X 48mm M8 X 1,25 3
5024010073-5 | Smooth Washer 38,5 X 320 X 2,00mm 3
6020252108-0 | Male Thermoplastic Handle Mtm3522 - M8 X 25 3
6020016136-2 | Washer M10 (Din 125)
5464010792-0 | Complete Transmission Protection 1

—
—_

w
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Item
All

Code Product description

Sealing Kit LENIORS
Gasket Std 3120-3375 (03.3/8"x @ 4" x 5/16")
Guide ring W2-4000-500 (#4"x 1/2")
Ring 0'Ring 2-342 (891,44 x @5,33mm)
J007389 Parback 8-342
Guide ring W2-2250-500 (#2.1/4"x 1/2")
Gasket B 2500-2000-375B (@2x@2-1-2x3-8)
Cleaner D-2000
6020190207-2 Repair Kit Leniors J007389

Sealing kit
LENIORS

TN B W =
N N N O]

AQ

For the purpose of replacing parts, please check the
cylinder liner - Baldan Code, the Code and the name
of the manufacturer and the date of manufacture.
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« Dosing Electronic Table ETD - Optional
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Parts Catalog

Item

Code

Product description

Al
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5530017727-0
5136018495-5
6020310291-0
6020010431-8
6020317442-2
6020030001-0
5530018134-0
6020310211-1
6020010432-6
6020310847-0
6020310448-3
5024010073-5
6020317449-0
6020395116-0
6020317475-9
5024010075-1
6020010394-0
6020310822-5
5530018131-6

Fixation Support

Protection Plate

Hexagonal Head Bolt M6 X 1,00 X 15mm C18.8 Rt

Plain Inox Washer @8,5 X @18 X 1,8mm

Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm
Male Aperto Button "Thermoplastic" (R.1/4" Unc X 15mm)

Fixation Support Lateral

Hexagonal Head Bolt M12 X 1,75 X 30mm (I8.8 Rt

Plain Inox Washer @13,3 X 827 X 2,4mm

Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm
Hexagonal Head Bolt M8 X 1,25 X 25mm (I8.8 Rt

Smooth Washer #8,5 X 020 X 2,00mm

Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm
Electronic Dosing Table Etd Baldan Speed Box(303315023)

Hexagonal Head Bolt M10 X 1,50 X 30mm CI8.8 Rt

Smooth Washer #10,3 X @25 X 2,00mm

Pressure Washer M10 Media

Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm

Support for Dosing Electronic Table Demetra Cometa (Etd)
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« Complete Fertilizer Hopper - £ . _lzle
g Code Product description =\ 2 =
*1 15208013276-0 | Plastic Fertilizer Tank Straight 4500 (Fertisystem) 1
*1 15208013035-0 | Fertilizer Tank Right 5500 (Fertisystem) 1
*2 15208013275-1 | Left Plastic Fertilizer Tank 4500 (Fertisystem) 1
*2 15208013036-8 | Fertilizer Tank Left 5500 (Fertisystem) 1
3 |5530010506-7 | Union Minor U Support - Only for Deposits 4500 1
4 | 5432010054-5 | Tank Union Pin - For 4500 Tanks Only 2
5 160200500990 | Cotterpin 1/8" X 3/4" 2
6 |5528011345-9 | Fertilizer Tank System 4500 1
6 6 |5208013037-6 | Fertilizer Tank System 5500 1
*Item 1and 2 - See page 21
[ ] -
3rd complete Hopper § Code Product description = g’ §
*1 15208013274-3 | Seed Tank Right Plastic Box 4500 (3rd tank) 1
*1 15208013041-4 | Seed Tank Right Plastic Box 5500 (3rd tank) 1
*2 15208013273-5 | Left Seed Tank Plastic Box 4500 (3rd tank) 1
*2 15208013042-2 | Left Seed Tank Plastic Box 5500 (3rd tank) 1
3 155280113440 | Seed Tank System 4500 1
3 15208013040-6 | Seed Tank System 5500 1

*Item 1and 2 - See page 23
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« Fertilizer Hopper

The Fertilizer and Seed Tank consists of all the parts listed in this list. However, when sold complete, items 70 to 80 will not be included.
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Kl Code Product description S 23 =2l Code Product description S e 2=L
= S 3| > S |~ 5 5| =3

e | - | - | == -
1 |6020050900-8 | Plastic Box Inteirica 4500/6500 With Cover (Red Ral-3020) 111 37 16020010434-2 | Pressure Washer Inox 5/16" Media 4
1 160200509024 | Plastic Box Inteirica 4500/6500 With Cover (Red Ral-3020) 101 38 16020390314-9 | Lock Of Fertilizer Hopper W/Bushing 1
2 |5558010086-3 | Rear Lock of Case Support 111 39 | 6020310541-2 | Large Pin Of Hopper Cover 1
2 | 5558010069-3 | Rear Lock Of Support Of Box 1 40 | 6020050901-6 | Solid Plastic Box 4000 (Red Ral 3020) 101
3 | 5558010085-5 | Front Lock of Case Support 111 40 | 6020050903-2 | Plastic Box Inteirica 4500/6500 Without Cover 111
3 | 5558010068-5 | Front Lock Of Support Of Box 111 41 16020390342-4 | Buffer Of Fertilizer Plastic Hopper 1
4 |5558010244-0 | Lock Of Plastic Box Interica 4000 A 7501 2 42 1 5528011026-3 | Internal Bearing System for Drivers Fertisystem (450451001) 5/5/6 |6
5 16020310171-9 | Hexagonal Head Bolt Inox M10 X 1,50 X 30mm Ma Rt 8 43 16020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm CI8.8 Rt 20120 | 24 | 24
6 | 6020310815-2 | Self-locking Stainless Steel Hex Nut with Nylon Low M10 X 1.50 Ma Ch.17mm Alt.9.64mm 8 44 | 6020250494-1 | Self Lubricating Bearing Assembly (07100008) 5/5/616
7 16020310439-4 | Hexagonal Head Bolt M12 X 1,75 X 35mm C18.8 Rt 8 45 16020090686-4 | Shaft Ng(Fertysystem 200201038) 5/5[6]6
8 |6020010432-6 | Plain Inox Washer #13,3 X @27 X 2,4mm 24 46 |1 6020010041-0 | 0 Ring 2-219 N3009-90Nbr (32,92) 5/5/6|6
9 16020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm 12 47 16020010504-7 | Cleaning Washer (07000006) 55166
10 | 5024010428-5 | Stainless Smooth Washer Of 310,50 X @40 X 2,50mm 4 48 | 6020110095-2 | Felt (07000023) 5566
11 15530011901-7 | Plastic Fertilizer Box Holder 4000 111 49 1 6020010503-9 | Square Inox Washer (07000060) 5/5/6 6
11 |5530011900-9 | Support Of Plastic Fertilizer Box 4500 111 50 | 6020010008-8 | 0"Ring 2-209 N3006-90 Nbr (317,04 X @3,53mm) 5151616
12 1 6020310570-6 | Hexagonal Head Bolt Inox M8 X 1,25 X 35mm Ma Rt 20 120 | 24 | 24 51 16020310295-2 | Hexaon Head Slotted Bolt M8 X 16mm Cl 5.8 Rt 1011012 12
13 16020010431-8 | Plain Inox Washer #8,5 X #18 X 1,8mm 20 20 | 24 | 24 52 |6020051128-2 | Main Body Ng(200201013) 5/5/61]6
14 1 6020010434-2 | Pressure Washer Inox 5/16" Media 20 | 20 53 16020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm 20120 | 24| 24
14 1 6020015922-8 | Pressure Washer Inox M8 Mean 24 1 24 | | 54 16020010404-0 | Pressure Washer 5/16" Media Industry 20 120 | 24 | 24
15 1 60203107300 | Brass Hexagonal Nut M8 X 1,25 Ma Ch.13mm H.6,50mm 20 20 | 24 | 24 | | 55 6020310680-0 | Clamp 0,70 101012 | 12
16 | 6020317457-0 | French Head Bolt M8 X 1,25 X 25mm (18.8 Rt 412122 56 | 6020010230-7 | Lock Ring (200201007) 5/5/66
17 | 6020250412-7 | Steel Plate Bearing 03.52 Mst 412122 57 1 6020370040-0 | Spring S 2" Right (Fertisystem 300305002) 5/5[6 |6
18 | 6020250117-9 | Bearing Assy F-110934.1 201111 58 | 6020350530-5 | Coat (300304002) 5/5/66
19 | 5024010073-5 | Smooth Washer @8,5 X @20 X 2,00mm 44142 1 50 | 50 59 | 6020390067-0 | Transversal Cover (200201008) 5566
20 | 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm 412122 60 | 6020051127-4 | Nozzle Cover Kit Ng(300304006)Emb. C/ 5 5/5/61|6
21 16020310569-2 | Hexagonal Head Bolt Inox M12 X 1,75 X 40mm Ma Rt (Without Nut) 4 61 |6020030302-7 | Nozzle Ng(200201014) 5/5/6|6
22 | 6020051126-6 | Batcher Kit Fertisystem Auto-Lub Ap/2D Ng Me(Fertisystem 11110000) 5151616 62 | 6020310909-4 | Pinion Drive (Fertisystem 200201036) 5/5/616
23 16020310471-8 | Heavy Elastic Pin @6 X 30mm (Seeger Reno 701.161) 2 63 |6020350006-0 | Bearing 6006 2Rs Ddu 20120 | 24 | 24
24 15232012818-8 | Fertilizer Transmission Shaft 1835mm 111 64 | 6020030074-5 | Bushing (07000014) 5/5 66
24 15232012313-5 | Shaft Q.5/8"X 2030mm Of Fertilizer 111 65 |6020350320-5 | Retainer #30,00 X @52,00 X 8,00mm (Sab6 00952 Br) 5/5[6]|6
25 | 6020312403-4 | Hexagonal Head Bolt M6 X 1,00 X 20mm (I8.8 Rt 2 66 | 5024010243-6 | Smooth Washer 330 X @39 X 0,9Tmm 101012 12
25 16020310027-5 | Hexagonal Head Bolt M6 X 1,00 X 25mm C18.8 Rt 2 67 | 6020250417-8 | Bearing Auto-Lub (07000070) 5566
26 | 5024010161-8 | Smooth Washer @7 X @18 X 2,00mm 2 2 68 | 6020310604-4 | Bearing Protection (07000071) 5/5166
27 16020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm 2 2 69 | 6020310580-3 | Actuation Pinion (07000072) 5/5/6 6
28 | 6020050642-4 | Container For Instruction Manual 1 1 70 | 6020390091-3 | Block Tube - "Optional” (Fertisystem 07000012) 8
29 1 6020230100-5 | Seal For Container For Instruction Manual 1 1 71 1 6020390093-0 | Maintenance Tube (Fertisystem 200201026) 1
30 | 6020390344-0 | Left Cover Of 4000 One-Piece Plastic Box 111 72 | 6020390092-1 | Fixator Tube - "Optional" (Fertisystem 300303005) 1
30 | 6020390442-0 | Left Cover Of Plastic Hopper 4500/6500 111 73 | 6020370042-6 | Spring S 1" Right "Optional" (Fertisystem 300305001) 12
31 | 6020390343-2 | Right Cover Of The 4000 One-Piece Plastic Box 111 74 16020010706-6 | Clamp 044 X 057 X 14.5mm (Carbon Steel) 1
31 16020390443-9 | Right Cover Of Plastic Hopper 4500/6500 111 75 | 6020090064-5 | Extension Of Fertilizer Hose 1
32 1 6020390126-0 | Central Cover 1 76 | 6020250339-2 | Lock Spring 1
33 1 6020050109-0 | Cotterpin 1/8" X 1.1/2" 6 77 1 6020250111-0 | Rubber Tube @38 X #50,8 X 400mm 1
34 | 5024010298-3 | Smooth Washer @17 X @44 X 4,75mm 6 78 | 6020250322-8 | Lock Spring 1
35 16020310542-0 | Small Pin Of Hopper Cover 2 79 1 6020030712-0 | Distributor Funnel 340mm 1
36 | 6020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 4 | 4 80 | 5150010175-3 | Complete Fertilizer Conductor Demetra 3141415
36 | 6020310894-2 | Hexagonal Head Bolt Inox 5/16" X 1.1/2" 18F Unc2A Rt 414
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(=3 (=3
« 3rd Hopper . BREHEE
K] Code Product description = % ; = E
= 3 E %
1 16020071647-0 | Plastic Fertilizer Hopper With Cover 111
1 |6020071637-2 | Plastic Fertilizer Hopper With Cover 101
Support for 4500 2 | 5530014871-8 | Plastic Box Fertilizer Cradle Holder 111
2 5530014808-4 | Hopper Support Of Fertilizer Plastic Box
3 15530015228-6 | Seed Cradle Front Support 111
3 15530015129-8 | Front Support Of Seed Hopper 101
4 |5530015233-2 | Plastic Box Center Support 111
4 |5530015231-6 | Hopper Central Support 101
5 16020310570-6 | Hexagonal Head Bolt Inox M8 X 1,25 X 35mm Ma Rt 2020 | 24
5 160203100666 | Hexagonal Head Bolt Inox M8 X 1,25 X 30mm Ma Rt 24
6 |6020010431-8 | Plain Inox Washer #8,5X @18 X 1,8mm 20 | 20 | 24 | 24
7 16020010004-5 | Pressure Washer M8 Media 20|20 | 26 | 26
8 16020310730-0 | Brass Hexagonal Nut M8 X 1,25 Ma Ch.13mm H.6,50mm 20120 | 24 | 24
9 |5052010050-1 | Complete Seed Funnel 3° Seed Hopper 5/5|6]|6
10 | 5538014737-7 | Cover Of Seed Distributor 5151616
11 | 5558010491-5 | Seed Hopper Lock 4
12 | 5024010154-5 | Smooth Washer @16 X @29 X 3,00mm 4
13 | 6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma (I8 Ch.24mm H.16,00mm 41 4]8 8
14 1 5530019709-3 | 3rd Seed Deposit Support 2|2
14 | 5530017666-5 | Large Support 3rd Seed Hopper 2|2
15 1 6020310171-9 | Hexagonal Head Bolt Inox M10 X 1,50 X 30mm Ma Rt 8
16 | 5024010428-5 | Stainless Smooth Washer Of 310,50 X @40 X 2,50mm 8
17 |1 6020310815-2 | Self-Locking Inox Hexagonal Nut With Nylon Low M10 X 1,50 Ma Ch.17mm 8|8
17 1 6020310355-0 | Brass Hexagonal Bolt M10 X 1,50 Ma Ch.17mm Alt8,00mm 8 8
18 | 6020317544-5 | French Head Bolt M10 X 1,50 X 30mm C18.8 Rt 8
19 |1 5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm 8
20 | 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 8|8
20 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 8 8
21 |6020310994-9 | Hexagonal Head Bolt M20 X 2,50 X 140mm CI8.8 Rp 4 | 4
21 | 6020311212-5 | Hexagonal Head Bolt M16 X 2,00 X 200mm Cl 10.9 Rp (Phosphated) 41 4
22 | 6010602960-4 | Fixation clamp 2|2
22 16010602655-9 | Clamp 148mm 2|2
23 | 5024010007-7 | Smooth Washer @20,3 X §46,5 X 4,75mm 4 | 4
24 16020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm 4 4
25 16020010394-0 | Pressure Washer M10 Media 8|8
26 | 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm CI8.8 Rt 22
27 1 6020010922-0 | Nylon Belt Pmc 594 - 132X 32 mm 111
28 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm 202
29 | 6020015921-0 | Pressure Washer Inox M10 Mean 8| 8
30 | 6020055339-2 | Plastic Box FOR/ Solid Fertilizer 4000 W/O Lid (Red Ral 3020) 1)1
30 | 6020071638-0 | Plastic Box For Fertilizer Inteirica 5000 Without Cover (Red Ral 3020) 111
311 6020390930-9 | Plastic Cover Of Fertilizer/Seed Hopper 4000 2|2
31 16020390915-5 | Plastic Cover Of Fertilizer/Seed Hopper 5000 212
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« Hidraulic System W/Row Marker - Optional

81

PRI

85| 4

The Hydraulic System with Marker consists of all the parts listed in this list. However, when sold complete, items 80 to 84 will not be included.

*Item 21 - See page 29
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« Table Hidraulic System W/Row Marker - Optional

Parts Catalog

42 16020310452-1

Hexagonal Head Bolt M10 X 1,50 X 25mm (18.8 Rt

DEMETRA13121B n

g Code Product descripti = 8 8 g Cod Product descripti = 8 8
= ption = 2|5 2 ode roduct description = 2|57
1 15386010227-3 | Right Complete Row Marker 1 43 15530017692-4 | Hydraulic System Support 1
2 | 5386010228-1 | Left Complete Row Marker 1 44 16020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 2
3 15528011347-5 | Demetra 4500 Hydraulic System for Complete Line Marker 1 45 1 6020010406-7 | Pressure Washer 3/8" Media Industry 2
3 15528011042-5 | Demetra 5500 Hydraulic System for Complete Line Marker 1 46 | 5224010016-9 | Complete Oil Distributor With 6 Nipples 1
4 15036010120-4 | Right Row Marker Of Front Marker 1 47 160200103940 | Pressure Washer M10 Media 2
4 15036010119-0 | Left Row Marker Of Front Marker 1 48 |6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 2
5 15040011223-9 | BarQ.1.1/16"X 830mm 2 49 | 6020010060-6 | 0°Ring 6-040 N3006-90Nbr (18,00) 2
6 |6020030170-9 | Absorver Shock 2 50 |5412010088-5 | Nipple R.7/8" Unf X R.3/4" Unf X 47mm With Hexagonal 1" 2
7 |5432010847-3 | Goal Limiter Pin 2 51 |6020250682-0 | High Pressure Hydraulic Hose 3/8" X 1000mm With 1Tcg And 1Trg 2
8 15024010068-9 | Smooth Washer @13,3 X #35,5 X 3,00mm 4 52 |6020270120-8 | Nipple Mf.3/4” Bsp-Or C/Cn Reb Hex X Mf.1/2" Bsp Jic Comp.44,70mm 1
9 16020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm 8 52 |6020270170-4 | Niple Mf 1.1/16” Un O'Ring X Mf 1/2”Bsp Jic 1
10 |6020310439-4 | Hexagonal Head Bolt M12 X 1,75 X 35mm (8.8 Rt 2 53 |5372011596-0 | Hydraulic Hose @1/2”W/ 1Trg and 1Trf X 900mm X W/ Male Quick Coupling 2
11 |5192010046-9 | Complete Chain De 05,5mm 510mm Cpl 2 54 | 5372011592-8 | Hydraulic Hose @1/2”W/ 1Trf and 1Tcg X 4000mm X W/Male Quick Coupling 1
12 16020311270-2 | Hexagonal Head Bolt M16 X 2,00 X 45mm (8.8 Rt 8 55 |6020430283-1 | Casappa Gear Rotary Flow Divider Valve (02014753) 1
13 |6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm 12 56 | 5412010259-4 | Type Nipple "T" Special 2
14 | 5530017690-8 | Fixation Right Support 1 57 |5372011590-1 | Hydraulic Hose @1/2”W/ 1Trg and 1Trf X 4000mm X W/Male Quick Coupling 1
14 |5530017691-6 | Fixation Left Support 1 58 | 5386010142-0 Row Marker Right 1
15 |6020310075-5 | Hexagonal Head Bolt M16 X 2,00 X 65mm CI8.8 Rp 4 58 |5386010141-2 | Row Marker Left 1
16 |5080010407-3 | Bushing Of #16,2 X #1.1/2" X 24mm 4 59 | 6020350268-3 | Retainer @36,00 X 352,00 X 11,00mm (Arca 5075 Brg) 2
17 |6020312082-9 | Hexagonal Head Bolt 5/8" X 1.1/2" 11F Unc1A Gr5 Rt 2 60 |6020350077-0 | Bearing 44610/49 Cone Cover (Low Cage) 4
18 |6020310597-8 | Pin @3/4”X 62mm 4 61 | 5024010258-4 | Smooth Washer @20 X 38,5 X 3,00mm 2
19 |6020050104-0 | Cotterpin 3/16" X 1" 4 62 |6020010130-0 Gascket Ring 050 X 057 X 2mm 2
20 | 5024010142-1 | Smooth Washer #20,3 X #46,5 X 3,00mm 6 63 | 6020310797-0 | Nut 3/4" 16F Unf Gr5 Ch.1.1/16" Height 13,00mm 2
*21 1 6020055698-7 | Hydraulic Cylinder "0.D" @1.1/4" X @2" X 246mm(Course) X 499mm(Closed) 2 64 |6020050101-5 | Cotterpin 1/8" X 1" 2
22 | 5412010130-0 | Reduction Nipple R.3/4" Unf X R.3/4" Unf X 35mm Hexagonal 7/8" With Hole #1/16" 4 65 |6020050649-1 Hub Cap (External Diameter 57,00mm) 2
23 | 6020317411-2 | Hexagonal Head Bolt M12 X 1,75 X 75mm C18.8 Rt 2 66 | 6020011025-3 | Retaining Ring -058 G502-058-01 2
24 16020310210-3 | Hexagonal Head Bolt M12 X 1,75 X 60mm C18.8 Rt 2 67 | 5204010247-7 | Disc Hub 2
25 16020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 2 68 | 6020310038-0  Hexagonal Head Bolt 5/16" X 1" 18F Unc1A Gr5 Rt 10
26 |6020010414-8 | Pressure Washer 3/4" Media Industry 2 69 | 2759366580-7 | Concave Notched Disc Blade 16 X 3,50 Hc Rd 74mm + 5H Rd 8,7mm R=48mm Single Bevel 2
27 |5386010138-2 | Complete Top Right Line Marker 1 70 | 6020010404-0 | Pressure Washer 5/16" Media Industry 10
27 |5386010139-0 | Complete Top Left Line Marker 1 71 | 6020310744-0  Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50mm 10
28 | 6010601392-9 | Upper Rosette Of Row Marker 2 72 | 6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30mm CI8.8 Rt 2
29 16010601393-7 | Lower Rosette Of Row Marker 2 73 | 6020310151-4 | Hexagonal Head Bolt M10 X 1,50 X 60mm (18,8 Rt 4
30 | 5108013046-9 | Complete Lateral Pipe 8 74 | 6020430196-7 | Double Action Sequence Valve 1
30 |5108011261-4 | Complete Lateral Pipe 8 75 | 6020010025-8 | 0°Ring 6-091 N3006-90Nbr(@12,00 X 2,00mm) 6
31 |6020250943-9 | High Pressure Hydraulic Hose 3/8" X 500mm With 1Tcg And 1Trg 2 76 | 5412010008-7 | Nipple R.3/4" Unf X R.9/16" Unf X 40mm With Hexagonal 3/4" 4
32 |5372011599-5 | Hydraulic hose @3/8” w/1Trg and 1Tcg X 350mm 2 77 | 6020010022-3 | 0°Ring 2-114 N3006-90Nbr (15,54) 2
33 |5372011663-0 | Hydraulic hose #3/8”w/1Trg and 1Tcg X 1400mm 2 78 | 5412010035-4 | Nipple R.3/4" Unf X R.3/4" Unf X 38mm With Hexagonal 7/8" 2
34 |5372011666-5 | Hydraulic hose #3/8”w/1Trg and 1Tcg X 1700mm 2 79 |5081010006-8 | Plug @9/16" X 22mm 2
35 16020317463-5 | Hexagonal Head Bolt M10 X 1,50 X 100mm CI8.8 Rp 4 80 | 5558010460-5 Piston Lock Of 223mm For Shank Of 2" 1
36 |5024010075-1 Smooth Washer @10,3 X @25 X 2,00mm 8 81 | 6020390294-0 | Lock Nma - Type "R" @3,5 X 67mm(Special) 2
37 16020015973-2 | Pipe Clamp(zinc plated) 8 82 | 6020310462-9 | French Head Pin (19,8 X 80mm 2
38 | 6020010723-6 | Nylon Clamp For Pipe And Hose (Pa-5X1) 16 83 | 5348050012-8  Complete Limiter Of @51 X 49,5mm 1
39 | 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma (I8 Ch.17mm H.10,00mm 12 84 | 5348050015-2| Complete Limiter Of @51 X 25mm 3
40 |5372011597-9 | Hydraulic Hose #3/8” (/2Tcg x 1000mm 6 85 | 5528011352-1| Hydraulic System Demetra 4500 with Complete Line Marker 1
41 |5372011591-0 | Hydraulic Hose #3/8”W/ 1Trg and 1Trf X 4000mm X W/ Male Quick Coupling 2 85 |5528011043-3 | Hydraulic System Demetra 5500 with Complete Line Marker 1
4
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« Hidraulic System Without/Row Marker - Optional 5500

Item
All

Code Product description

5108011261-4 | Complete Lateral Pipe

6020310151-4 | Hexagonal Head Bolt M10 X 1,50 X 60mm (18,8 Rt

5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm

6020015973-2 | Pipe Clamp(zinc plated)

6020010723-6 | Nylon Clamp For Pipe And Hose (Pa-5X1)

6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma (I8 Ch.17mm H.10,00mm
5372011599-5 | Hydraulic Hose #3/8” C/1Trg And 1Tcg

6020250943-9 | High Pressure Hydraulic Hose 3/8" X 500mm With 1Tcg And 1Trg
5530017692-4 | Hydraulic System Support

10 | 6020310452-1 | Hexagonal Head Bolt M10 X 1,50 X 25mm (8.8 Rt

11 |6020430283-1| Gear Rotary Flow Divider Valve

12 | 5372011590-1 | Hydraulic Hose @1/2" with 1TRG and 1TRF x 4000mm

13 |5372011596-0 | Hydraulic Hose @1/2" with 1TRG and 1TRF x 900mm

14 | 54120102594 | Type Nipple "T" Special

15 | 5372011597-9 | Hydraulic Hose @3/8" (/2Tcg

16 | 6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30mm (I8.8 Rt

17 | 6020010394-0 | Pressure Washer M10 Media

18 | 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm

19 |6020270170-4 | Niple Mf 1.1/16” Un 0'Ring X Mf 1/2" Bsp Jic

20 |5372011592-8 | Hydraulic Hose @1/2"W/ 1Trf and 1Tcg

21 | 6020010060-6 0 °Ring 6-040 N3006-90Nbr (18,00)

22 | 5412010088-5 | Nipple R.7/8" Unf X R.3/4" Unf X 47mm With Hexagonal 1"

23 16020250682-0 | High Pressure Hydraulic Hose 3/8" X 1000mm With 1Tcg And 1Trg
24 | 5528011092-1 | Hydraulic System Demetra 5500 for Complete Line Without Marker
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Al

Code Product description

5084010393-2 | Hitch Drawbar

5252010268-0 | Small Hitch Of Drawbar

6010602896-9 | Clamp Of line for Tubes Of 125 X 125mm

6020310982-5 | Hexagonal Head Bolt M20 X 2,50 X 150mm CI8.8 Rp
5024010007-7 | Smooth Washer #20,3 X #46,5 X 4,75mm

6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma (I8 Ch.30mm H.18,70mm
6020310352-5 | Hexagonal Head Bolt M20 X 2,50 X 110mm C18.8 Rp
60203111390 | Hexagonal Head Bolt 1" X 6.1/2" 8F Unc1A Gr5 Rp
6020010420-2 | Pressure Washer 1" Media Industry

10 |6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm

11 | 5332010122-7 | Complete Hitch Shackle

12 1 5552010178-0 | Tube Of #26,8 X @32 X 600mm

13 |6020390294-0 | Lock Nma - Type "R" @3,5 X 67mm(Special)

14 | 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30mm H.16,00mm

15 |6020010403-2 | Pressure Washer M20 Media

16 | 5530016777-1 | Hoses and Hitches Support

17 | 5432010846-5 | French head Pin @3/4”X 125mm

18 |6020390301-7 | Lock @5,75 X 50mm

19 | 5432010845-7 | Header Fixing Pin @38 X 138mm W/Head

20 |5432010025-1| Pin @1.1/4" X 215mm

21 | 6020055442-9 | Chain 3/4" Galvanised Peca S/18 Links 110 X 69

22 |6020250563-8 | Straight Handle 7/8" Pin With Thread

23 16020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100mm CI8.8 Rp

24 | 5252010269-8 | Large Hitch Of Drawbar

25 | 6010602960-4 | Fixation clamp

26 | 5484010186-2 | Regulator Hydraulic Of Drawbar Complete

27 | 6020310960-4 | Square Head Pin 37,5 X 190mm

28 | 6010600995-6 | Support Type "U" Of Shackle

29 |5024010217-7 | Smooth Washer @39 X 368 X 12,00mm

30 | 6020050122-8 | Cotterpin 3/8" X 2.1/2"

31 |5332010121-9| Hitch Shackle

32 16020130100-1  Grease Fitting 1/4” Straight Unf - 28F Height.14mm Sext 5/16”
33 |5432120031-4 | French Head Pin 30,53 X 135mm

34 1 6020390301-7 | Lock @5,75 X 50mm

35 | 5484010189-7 | Left Regulator Of 3rd Seed Hopper W/Lock

36 |6020130108-7 | Grease Fitting 1/8"

37 |6020310945-0 | French head Pin #30,53 X 275mm

38 | 6020090406-3 | Female Quickly Coupling 1/2" (1/2”Npt Female X 62,5mm X Sext. 1”)(Dynamics 117.084227.P**)(Faster Pv12Nptf)
39 |5232012358-5| Shaft Regulator Of 3rd Seed Hopper W/Lock

40 | 5558010550-4 | Fixation Lock Of Regulator

*41 | 6020059160-0 | Hydraulic Cylinder “D.A” @2" X #4.1/2" X 97mm(Course) X 292mm(Closed)
42 | 6020390308-4 | Lock Nma - Type "R" 04,5 X 80mm

43 | 6020317475-9| Hexagonal Head Bolt M10 X 1,50 X 30mm (18.8 Rt

44 | 5024010075-1 Smooth Washer @10,3 X @25 X 2,00mm

45 | 6020317435-0 Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm
46 | 5232010519-6  Ratchet Shaft Of Regulator 3 Point

v Nauv s wN = |tem
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11 47 |5132010010-4 | Complete Ratchet Of Regulator Of 3° Point Hitch
4 20310473-4| H Elastic Pin 310X 1
Note: The Complete Hitch Header consists of all parts listed in this listing. However, when sold 18 42 §8891(3)1839?l—0 C(?r?lvrill etgsl-tlliichl rll)?avebar 00mm
complete, items 14 through 26 are not included. *|tem 41 - See page 29
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All

Code Product description

5084010323-1 | Hitch Drawbar

5252010268-0 | Small Hitch Of Drawbar

6010602896-9 | Clamp Of line for Tubes Of 125 X 125mm

6020310982-5 | Hexagonal Head Bolt M20 X 2,50 X 150mm CI8.8 Rp
5024010007-7 | Smooth Washer 20,3 X 346,5 X 4,75mm

6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma (I8 Ch.30mm H.18,70mm
6020310352-5 | Hexagonal Head Bolt M20 X 2,50 X 110mm CI8.8 Rp
5432010845-7 | Header Fixing Pin @38 X 138mm W/Head

6020390301-7 | Lock 85,75 X 50mm

10 | 5432010846-5 | French head Pin @#3/4”X 125mm

11 |16020311139-0 | Hexagonal Head Bolt 1" X 6.1/2" 8F Unc1A Gr5 Rp

12 | 6020010420-2 | Pressure Washer 1" Media Industry

13 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm

14 | 6020390294-0 | Lock Nma - Type "R" @3,5 X 67mm(Special)

15 | 55520101780 | Tube Of 326,8 X @32 X 600mm

16 | 5332010122-7 | Complete Hitch Shackle

17 |6020250563-8 | Straight Handle 7/8" Pin With Thread

18 | 6020055442-9 | Chain 3/4" Galvanised Peca S/18 Links 110 X 69

19 | 60203107601 | Hex Nut 5/8”11F Unc Gr5 Ch.1.1/16" Alt.15.00mm

20 |6020010403-2 | Pressure Washer M20 Media

21 | 55300600203 | Hose Support

22 | 5432010025-1 Pin @1.1/4" X 215mm

23 | 5484010186-2 | Regulator Hydraulic Of Drawbar Complete

24 16020310960-4 | Square Head Pin 37,5 X 190mm

25 | 6010600995-6 | Support Type "U" Of Shackle

26 |5024010217-7 | Smooth Washer @39 X @68 X 12,00mm

27 |6020050122-8 | Cotterpin 3/8" X 2.1/2"

28 | 6020130100-1 | Grease Fitting 1/4” Straight Unf - 28F Height.14mm Sext 5/16”
29 |5332010121-9| Hitch Shackle

30 | 5432120031-4 | French Head Pin 30,53 X 135mm

31 | 6020390301-7 | Lock @5,75 X 50mm

32 | 5484010189-7 | Left Regulator Of 3rd Seed Hopper W/Lock

33 | 6020130108-7 | Grease Fitting 1/8"

34 |5232012358-5 | Shaft Regulator Of 3rd Seed Hopper W/Lock

35 | 6020090406-3 | Female Quickly Coupling 1/2" (1/2” Npt Female X 62,5mm X Sext. 1”)(Dynamics 117.084227.P**)(Faster Pv12Nptf)
36 | 6020310945-0 | French head Pin @30,53 X 275mm

*37 1 6020059160-0 | Hydraulic Cylinder “D.A” @2" X #4.1/2" X 97mm(Course) X 292mm(Closed)
38 | 5558010550-4 | Fixation Lock Of Regulator

39 |6020390308-4 | Lock Nma - Type "R" @4,5 X 80mm

40 | 6020317435-0 Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm
41 | 5024010075-1 | Smooth Washer 310,3 X @25 X 2,00mm

42 |6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30mm CI8.8 Rt

43 |6020310473-4 | Heavy Elastic Pin @10 X 100mm

44 | 5132010010-4  Complete Ratchet Of Regulator Of 3¢ Point Hitch

45 |5232010519-6 | Ratchet Shaft Of Regulator 3 Point

46 | 5084010322-3 | Complete Hitch Drawbar

B
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Note: The Complete Hitch Header consists of all parts listed in this listing. However, when sold
complete, items 19 through 23 are not included. *|tem 37 - See page 29
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>> BALDAN Parts Catalog

« Hydraulic Cylinder Of Drawbar £ - =
o K] Code Product description =
Sealing kit LENIORS
1 Gasket Std 3750-3750 2
2 Guide ring W2-4500-500 1
- 3 Ring 0'Ring 2-219 1
=2 4 Ring 0Ring 2-346 2
g 2 5 e Parback 8-346 2
S g = 6 Guide ring W2-2250-500 1
gl 7 Gasket B 2500-2000-375B (@2x@2-1-2x3-8) 1
7 /4 - /8 Cleaner D-2000 1
J/ / . - 16020190209-9 | Repair kit Leniors J008623 1
) [ /
[ 117
[ [ 4
\ N\ Fuy
For the purpose of replacing parts, please check the
cylinder liner - Baldan Code, the Code and the name
of the manufacturer and the date of manufacture.
« Hydraulic Cylinder Of Row Marker e - =
- S Code Product description =
Sealing kit LENIORS
1 Gasket Std 1870-1625 2
2 Guide ring W2-2000-500 (02" x 1/2") 1
3 Ring 0°Ring 2-126 (021,82 x @3,53mm) 1
£ 4 J003567 Ring 0 Ring 2-326 (40,64 x @5,33mm) 1
R 5 Parback 8-326 1
',—% = 7 6 Gasket B 1870-1250-312B 1
K - 7 Cleaner D-1250 (1-1/4"x 1-5/8"x 3/16") 1
J - 16020190184-0 | Repair kit Leniors J003567 1
/ /
‘ = 5
1// ~
/ f A )
.

For the purpose of replacing parts, please check the
cylinder liner - Baldan Code, the Code and the name
of the manufacturer and the date of manufacture.

DEMETRA13121B m



Parts Catalog >> BALDAN

« Planting Rows 7 Rows For Demetra 4500 El code Product description =

1 15106010222-1 | Hose Cover @3.1/2”X 1120mm 3

5 1 |5106010220-5 | Hose Cover @3.1/2”X 1020mm 4

1 2 1 5372010917-0 | Reinforced Black Ivpu-C Vacuum Air Hose 3" X 1100mm 3

2 1 5372010916-2 | Reinforced Black lvpu-C Vacuum Air Hose #3”X 1000mm 4

*3 12517012631-1 | Smaller Right Pantograph Line for Titanium Doser Left Transmission 3

*3 12517012633-8 | Larger Left Pantograph Line for Titanium Doser Left Transmission 4

*4 |5124018076-0 | Cart with Eccentric Depth Wheel/Oscillating with “V”Wheel Complete 7

5 16020010712-0 | Endless Clamp 70-89 Tape 13/14mm 14

6 6 | 5232012819-6 | 3/4”Hex Shaft X 3257mm 1

7 1 6020317411-2 | Hex Socket Cap Screw M12 X 1.75 X 75mm (I8.8 Rt 3

8 16020310847-0 | Self-locking Allen Nut with Nylon Low M12 X 1.75 Ma CI8 Ch19mm Alt12mm 3
*Item 3 - See page 32
*Item 4 - See page 36

« Planting Rows 9 Rows For Demetra 5500 5 Gode Product description =

*1 12517012560-9 | Right Small Pantographic W/3rd Seed Hopper(Flex)2021 5

*1 12517012561-7 | Left Large Pantographic W/3rd Seed Hopper(Flex)2021 4

*2 | 5124010699-3 | Row With Depth Wheel Excentriw/Oscilating Wheel Type "V"(Manual Adjustment) Parallel 9

3 16020317495-3 | Hexagonal Head Bolt M12 X 1,75 X 90mm CI8.8 Rp 18

4 16020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm 18

5 16020030727-8 | Universal Seed Funnel (440mm) 9

5 16020030726-0 | Universal Seed Spout with Sensor Hole (440mm) - For Machines With Pm400 9

*Item 1 - See page 38
*Item 2 - See page 43
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« Fertilizer Cart and Titanium Ring Set £ -
= ode roduct description

*1 15124010948-8 | Rear Fertilizer Row W/Furrower

*2 15124010946-1 | Front Fertilizer Row W/Furrower

3 160200564254 | Titanium Disc/Rings Kit For Maize 28 Holes (1060002)
3 16020056426-2 | Titanium Disc/Rings Kit For Soy 90 Holes (1060003)
*4 15005010045-3 | Adaptador Double Disc kit Right - Optional

*4 15005010046-1 | Adaptador Double Disc kit Left - Optional

w s~~~ w=| T7Llines
B~ oo s v 9lines

*Item 1 - See page 48
*Item 2 - See page 46
*Item 4 - See page 45
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« Pantographic Line with Titanium Doser For Demetra 4500

Item
All
Right
Left

Code Product description

6020351000-7 | Popcorn Maker Set + Titanium (1.03.0063)

6020310439-4 | Hexagonal Head Bolt M12 X 1,75 X 35mm (I8.8 Rt

6020010395-8 | Pressure Washer M12 Media

5024010866-3 | Plain Washer @12.5 with 19mm Hex

5044010488-3 | Seed Distributor Base Left Transmission

6020310442-4 | Hex Head Screw M6 X 1.00 X 65mm (8.8 Rt

6020016394-2 | Plain Washer #6.4 X 318 X 1.6mm

6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm
6020060618-6 | Mahm Flex Transmission Cable Short Line 1035mm Between Centers 3/4” Motor - 3/4” Driven 1
6020060619-4 | Mahm Flex Transmission Cable Long Line 1289mm Between Centers 3/4” Motor - 3/4” Driven 1
10 |6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm
11 |5232012906-0 | Hex Shaft 5/8” X 89mm

12 | 6020030726-0 | Seed Spout Universal (440mm) with Sensor Hole 1
12 | 6020030725-1 | Universal Seed Spout (413mm) 1
13 | 5044010479-4 | Titanium Dosing Fixing Base

14 1 6020311246-0 | Hexagonal Head Bolt M10 X 1,50 X 75mm (8.8 Rt

15 | 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm
16 | 6020016151-6 | Plain Washer M12 313.00 X @24.00 X 2.70mm

*17 | 5530019632-1 | Left Double Seed Disc Support for Titanium (16” X 4.00mm) 1
*17 | 5530019642-9 | Right Double Seed Disc Support for Titanium (16” X 4.00mm) 1
*18 | 5124018051-4 | Smallest Pantograph Seed Cart 1
*18 | 5124018052-2 | Largest Seed Pantograph Cart 1
19 |6020312403-4 | Hexagonal Head Bolt M6 X 1,00 X 20mm (I8.8 Rt
20 | 5024010161-8 | Smooth Washer @7 X @18 X 2,00mm

21 |6020317768-5 | Hex Head Screw M6 X 1.00 X 30mm (18.8 Rt 2
21 16020310291-0 ' Hexagonal Head Bolt M6 X 1,00 X 15mm CI8.8 Rt 2
22 | 6020010122-0 | Spring Washer M6 Medium

23 | 5530018657-1 | Larger Transmission Cable Support

24 |5530019285-7 | Transmission Flex Cable Support

25 16020317476-7 | Hex Head Screw M16 X 2.00 X 130mm (8.8 Rp

26 | 6020015985-6 | Smooth Washer M16 (317 x @30 x 3mm) Standart DIN 125

27 |5530019284-9  Machined Seed Line Intermediate Support

28 |6020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm
29 160203101867 | Hexagonal Head Bolt M16 X 2,00 X 80mm CI8.8 Rp

30 |6020311208-7 | French Cab Screw M8 X 1.25 X 30mm (8.8 Rt

31 |6020250412-7 | Steel Plate Bearing 03.52 Mst

32 | 6020350104-0 | Bearing F-110867-10 Hexagonal Hole 3/4"

33 | 6020010448-2 | Flat Washer M8 (#8.40 X #24.00 X 2.00mm

34 | 6020350999-8 | Seed Reservoir - Nozzle 3" (1.03.0027)

35 16020055623-5 | Titanium Kit (1.03.001)

VCwowoNo frwn =
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*ltem 5 - See page 34
* Item 17 - See page 35 26
* [tem 18 - See page 33
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>> BALDAN

« Pantograph Seed Cart for Demetra 4500

DEMETRA13121B

Parts Catalog

Item

Code

Product description

All

Smaller
Larger

WooNOUVT S WN =

6020317840-1
6020010442-3
6020351020-1
6020030904-1
5530018974-0
6020310586-2
6020390294-0
5080012264-0
6020310847-0
5468010291-3
6020251991-4
5530019283-0
6020317768-5
6010603112-9
5530018645-8
6020010431-8
6020317442-2
6020310352-5
5530018643-1
5530018644-0
6010602960-4
5024010007-7
6020310837-3

Hex Head Screw M12 X 1.75 X 190mm C110.9 Rp

Plain Washer M12 #13.00 X @37.00 X 3.00mm

Retainer #25.00 X #35.00 X 7.00mm (Br-Nbr Ref.0154(6219)(Arca-5320)
Plain Bushing @25 X 328 X 30mm In Self-Lubricating Polymer Igus
Pantograph Upper Support

Pin 12,7 X 30mm

Lock Nma - Type "R" @3,5 X 67mm(Special)

Bushing @12.7 X 24.95 X 139mm

Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm
Spring Puller

Coil Traction Spring @31 X #53 X 280mm Wire=@8mm

Machined Pantograph Support

Hex Head Screw M6 X 1.00 X 30mm (I8.8 Rt

Planting Row Stop Support

Lower Pantograph Support Boiled

Plain Inox Washer @8,5 X @18 X 1,8mm

Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.170mm H.6,00mm
Hexagonal Head Bolt M20 X 2,50 X 110mm CI8.8 Rp

Smaller Trolley Fixing Bracket

Larger Trolley Fixing Bracket

Fixation clamp

Smooth Washer 20,3 X #46,5 X 4,75mm

Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm

NN = 2SN —= = 238 BRNN— 000N
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Parts Catalog >> BALDAN

+ Seed Distributor Base For Demetra 4500

Al

Code Product description

5558010431-1 | Complete Lock Of Seed Box

6020310027-5 | Hexagonal Head Bolt M6 X 1,00 X 25mm (I8.8 Rt
6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm
5530018430-7 | Seed Dispenser Base Support

5232012010-1 | Crown/Pinion Fixation Shaft

5164010022-6 | Crown Of 33 Teeths

5024010027-1 | Plain Washer #12.3 X @30 X 1.2Tmm

6020130100-1 | Grease Fitting 1/4” Straight Unf - 28F Height.14mm Sext 5/16”
6020310444-0 | Allen Screw S/CM8 X 1.25 X 12mm C112.9 Rt

10 | 5080012385-0 | Bushing of @#1.1/4”X @18 X 15mm

11 | 5232012604-5 | Hex Shaft Smaller Than 66mm

12 | 5024010553-2 | Plain Washer @23 X @34 X 1,21mm

13 | 5428010060-1 | 15 Teeth Pinion

14 | 5024010660-1 | Plain Washer 319 X @31 X 1.21mm

15 | 5232012603-7 | Hex Shaft 242mm with Recess

16 | 6020310488-2 | Heavy Elastic Pin @6 X 32mm

17 |6020317449-0| Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm
18 |5368010938-5 | Right/Left Fixing Bearing

19 |6020250412-7 | Steel Plate Bearing 03.52 Mst

20 |6020350104-0 | Bearing F-110867-10 Hexagonal Hole 3/4"

21 | 6020310900-0 | Hex Head Screw M10 X 1.50 X 45mm (18.8 Rt

22 |6020010394-0 | Pressure Washer M10 Media

23 |5530015386-0  Bearing Fixing Bracket

VN A wN = |tem
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9 24 16020310448-3  Hexagonal Head Bolt M8 X 1,25 X 25mm (I8.8 Rt
25 | 5464010840-4 | Pinion Protection
AN L s 26 | 5080012943-2 | Bushing of @10,4X @16 X 2Tmm
% 4 27 |5432010578-4 | Lock Pin
: Q\}\y/ o5 28 | 5558010432-0 Logk 0f Seed Box
@ 13 29 | 5456010109-3 | Adjustment Of Nut )
AN 12 30 | 6020430203-3 | Handle Pma 330 Thread 3/8" X 16 wire
11

10
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« Double Seed Disc Holder F/Titanium For Demetra 4500

Item
Left

Code Product description

Al
Right

5204010612-0 | Left Hub Complete (16” X 4mm Smooth Flat Disc) 1
5204010611-1 | Complete Right Hub (16”X 4mm Smooth Flat Disc) 1
5530019307-1 | Right Dual Disc Support 1
5530019308-0 | Left Dual Disc Support 1
6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30mm (18.8 Rt

5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm

5352030056-9 | Internal Left Scraper Of Disc

5352030057-7 | Internal Right Scraper Of Disc

6020010394-0 | Pressure Washer M10 Media

6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm

10 |5024010024-7 | Smooth Washer 320 X @38 X 1,21Tmm

11 15352010104-3 | 16” Double Disc Cleaner

12 | 6020310528-5 | Heavy Elastic Pin @6 X 20mm

13 | 6020310158-1  Allen Screw Flat Head M8 X 1.25 X 20mm C112.9 Rt

14 | 2859397356-7 | Smooth Flat Disc 16”X 4,00 Fc Rd 80mm + 6F Rd Esc 8,7mm D=115mm Afe
15 | 6020010004-5 | Pressure Washer M8 Media

16 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm

17 | 5204010451-8 | Right Disc Hub

17 | 5204010452-6 | Left Disc Hub

18 |6020056005-4 | Dual Ball Races Bearing Cap 5204Kp52-Sp6 (1°line)

19 |6020350933-5 | Sphere Bearing Double Row 5204Kp52-Sp6(1° Line)

20 | 6020011053-9 | Retaining Ring I-047

21 |5204010453-4  Hub 0f @136 X 41mm

22 | 5420010098-3 | Hexagonal Head Bolt 3/4" X 1.7/8" 16F Unf 1A Gr5 Rp - Read Right (Special)
22 |5420010099-1 | Hexagonal Head Bolt 3/4" X 1.7/8" 16F Unf 1A Gr5 Rp - Read Left (Special)
23 16020010095-9 | Gascket Ring 047X 052X 2mm

24 | 5096010050-3 | Hub Cap

25 16020010289-7 | Retaining Ring I-55 G502-055-01 (Without Reinforcement)

26 |6020312502-2 | Countersunk Head Slotted Screw No. 10 X 1/2" 24F Unc 2A Gr2 Rt

27 |5324010125-0 | Guide of nozzle

28 153520100950 | Disc Cleaner Attachment for Titanium Nozzle

WooNOULI A WWN =
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o Cart with Depth Wheel For Demetra 4500

Q
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>> BALDAN

« Table Cart with Depth Wheel For Demetra 4500

Parts Catalog

E Code Product description = § Code Product description =
1 15530019295-4 | Complete V-Wheel Support 1 46 |6020310042-9 | Hex Head Screw M8 X 1.25 X 65mm C18.8 Rp 1
2 16020250318-0 | Helical Spring @23 X @31 X 106mm wire=@4mm 1 47 15530016293-1 | Spring Joint Support 1
3 15530016291-5 | Cart Articulation Support Oscillating Wheel 1 48 16020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm 1
4 16020310979-5 | Hex Socket Cap Screw M12 X 1.75 X 110mm CI8.8 Rp 1 49 |6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm (I8.8 Rt 16
5 15080010945-8 | Adjustment Excentric Bushing Compactor Wheel 2 50 | 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (I8.8 Rt 8
6 | 6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm 1 51 | 5288020025-9 | Wheel Ring 4
7 16020310070-4 | Hex Socket Cap Screw M12 X 1.75 X 25mm (I8.8 Rt 2 52 |6020010808-9 | Rim 300 X 25mm 2
8 16020010395-8 | M12 Medium Spring Washer 2 53 | 5204010607-3 | Complete Wheel Hub 2
9 | 5024010068-9 | #13.3 X @35.5 X 3.00mm Plain Washer 2 54 |6020010004-5 | Pressure Washer M8 Media 32
10 |5024010323-8 | Smooth Washer @27 X @44,5 X 4,75mm 12 55 16020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm 32
11 |5124010797-3 | Complete Right Row Of Depth Wheel 1 56 | 6020310179-4 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rt 2
12 | 5124010798-1  Complete Left Row Of Depth Wheel 1 57 |6020010412-1 | Pressure Washer 5/8" Media Industry 2
13 |6020350204-7 | Retainer @25,00 X #47,00 X 10,00mm 2 58 |5530016294-0 | Complete Support Of Right Wheel 1
14 | 6020310736-9 | Hexagonal Nut 9/16" 18F Unf Gr5 Ch.7/8" Height 12,50mm 1 58 |5530016296-6 | Complete Support Of Left Wheel 1
15 |6020059512-5 | Hub Cap 4 59 | 5024010051-4 | Smooth Washer @16 X @44 X 1,21mm 2
16 |5080020710-7 | Bushing Of @15 X ©22,22 X 12mm 4 60 | 5204010512-3 | Complete Right Wheel Hub 1
17 |5498010377-6 | Compactor Wheel Spare 2 60 | 5204010511-5 | Complete Left Wheel Hub 1
18 |5232012669-0 | “V”Wheel Adjustment Axle 1 61 | 5498090018-8 | Deph Wheel 2
19 |5530016410-1 | Articulation Support Of "V" Wheel 1 62 | 6020317477-5 | Hexagonal Head Bolt M8 X 1,25 X 30mm CI8.8 Rt 8
20 |6020250233-7 | Helical Spring @16,8 X @20 X 34mm wire=@1,6mm 1 63 | 6020350211-0 | Retainer 322,00 X 335,00 X 6,70mm 4
21 | 5468010289-1 | Wheel Handle "V" 1 64 | 6020351078-3 | Ball Bearing 6202 2Rsh 4
22 | 5080010423-5 | Bushing Of Handle 1 65 | 5080020655-0 | Bushing Of @16 X @25 X 22mm 2
23 |6020310502-1 | Heavy Elastic Pin @5 X 24mm 1 66 | 5204110017-6 | Wheel Hub 2
24 16010602527-7 | Fixation Lock Of Wheel Type "V" 1 67 |6020010825-9 | Large Rim Of Compactation Wheel 4
25 | 5024010075-1 | Smooth Washer 310,3 X @25 X 2,00mm 4 68 | 6020030183-0 | Compactation Wheel 100-12(Large) 2
26 | 6020010394-0 | Pressure Washer M10 Media 4 69 |6020310299-5 | Hexagonal Head Bolt M10 X 1,50 X 15mm CI8.8 Rt 2
27 |6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30mm CI8.8 Rt 2 70 |5080011257-2 | Bushing Of @20 X @25 X 31mm 2
28 | 5008010224-8 | Adjustment Handle Of Pressure Spring 1 71 | 5530016297-4 | Right Wheel Support 1
29 |6020430203-3 | Handle Pma 330 Thread 3/8" X 16 wire 1 71 |5530016295-8 | Left Wheel Support 1
30 |6020050099-0 | Cotterpin 1/8" X 3/4" 2 72 |6020030756-1 | Bushing Mu Tfp 25 28 30 (P001Ag02500T03000) 4
31 | 6020311241-9 | French Head Pin #9,8 X 33mm 2 73 | 5232010948-5 | Complete Right Shaft Of Row 1
32 |6020310737-7 | Hexagonal Nut 9/16" 18F Rf/Esq Unf Gr5 Ch.7/8" Height 12,50mm 1 73 |5232010957-4 | Complete Left Shaft Of Row 1
33 |5558010358-7 | Adjustment Lock Of Handle 1 74 | 5204070028-5 | Depth Wheel Hub 2
34 | 5468010305-7 | Puxador Da Roda "V" 1 75 | 6020311000-9 | Hexagonal Head Bolt 1/4" X 1/2" 20F Unc1A Gr5 Rt 8
35 | 5080010943-1 | Bushing Of Handle 1 76 |6020010402-4 | Pressure Washer 1/4" Media Industry 8
36 |6020310501-3 | Heavy Elastic Pin @5 X 32mm 1 77 | 6020050640-8  Hub Cap 2
37 | 6020250574-3 | Helical Spring @22,5X 028,5 X 37mm 1 78 |6020190098-3 | Gascket @50,3 X @73,5 X 1/64" 2
38 |5232011987-1  Articulation Shaft with Bushing 1 79 |6020310738-5 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 11,00mm 1
39 | 5080011650-0 | Bushing of @18,8 X 26,1 X 10,5mm 2 79 16020310833-0 Hexagonal Nut5/8" 11F Esq Unc Gr5 Ch.1.1/16" Height 11,00mm 1
40 | 5530016292-3 | Welded Joint Support 1 80 | 5024010154-5 | Smooth Washer @16 X 29 X 3,00mm 2
41 | 5530014328-7 | Articulation Support Of Depth Wheel 1 81 | 5024010330-0 | Smooth Washer #38,8 X #50,2 X 4,00mm 2
42 | 5432010660-8 | Pin @15,80 X 74,5mm 1 82 16020350867-3 | Sphere Rigid Bearing 6204 4
43 16020010252-8 | Retaining Oring E-16 G501-016-01 1

44 152320119863 | Shaft @25 X 244mm 1

45 | 6020310508-0 | Heavy Elastic Pin @8 X 40mm 1
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Parts Catalog

« Pantographic Line for Demetra 5500
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*Item 9 - See page 40
*Item 10 - See page 42
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« Table Pantographic Line for Demetra 5500

E K E St
- -
c _I& 2 _ &=
& Code Product description =3 g & Code Product description =3 g
= | = B s
£ = [
wi (%]
1 15124018011-5 | Small Pantographic Row Of Seed 1 42 16020015831-0 | Retaining Ring I-063 1
1 15124018012-3 | Larger Pantographic Row Of Seed 1 || 43 | 6020310631-1  Pinion 14 Teeth 1
2 15268010789-0 | Complete Small Chain Stretcher 1 44 1 6020350185-7 | Bearing 6005 2Rs(1° Line) 2
3 16020055115-2 | Chain (Asa 40) 58 Links + Reduction 1 45 16020011053-9 | Retaining Ring I-047 G-502-047-01 1
4 15106010137-3 | Chains Cover 1 46 | 5080011587-3 | Bushing Of 825,40 X #1.1/4" X 13,50mm W/F 1
5 16020010004-5 | Pressure Washer M8 Media 2 47 16020310820-9 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm 8
6 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm 2 48 | 6010602896-9 | Clamp Of line for Tubes Of 125 X 125mm 2
7 16020317451-1 | Hexagonal Head Bolt M12 X 1,75 X 100mm (8.8 Rp 3 49 | 5530014700-2 | Fixation Small Support Of Row(SP GRAFIC) 1
8 |6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm 3 49 | 5530016800-0 | Large Support of Row Fixation 1
*9 15124010931-3 | Seed Distributor Right Row (Universal) 2019 1 50 |6020310085-2 | Hexagonal Head Bolt M20 X 2,50 X 85mm CI8.8 Rp 4
*9 15124010932-1 | Seed Distributor Left Row (Universal) 2019 1 || 51 16020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm 4
*10|5092010613-4 | Seed Hopper W/Hose 3" x 1050mm Flex (Titanium System) 1 52 15432010110-0 | Flat Pin 1779mm 6
*10|5092010614-2 | Seed Hopper W/Hose 3" x 1150mm Flex (Titanium System) 1 || 53 16020050113-9 | Cotterpin 1/4" X 1.1/4" 10
11 1 6020190092-4 | Agricultural Joint For Hexagonal Shaft #5/8"(Jm106-Aemco) 1 || 54 16020390293-2 | Lock 85,75 X 40mm 2
12 16020317457-0 | French Head Bolt M8 X 1,25 X 25mm (I8.8 Rt 2 | 4 || 556020310347-9 | Pin Of Row Fixation 8
13 1 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma CI8 Ch.13mm H.8,00mm 2 | 4 | 56 5080010967-9 | Support Internal Bushing 16
14 16020250412-7 | Steel Plate Bearing 03.52 Mst 2 | 4 || 57 |6020015832-9 | 0"Ring 2-017 N3006-90Nbr (317,17 X @1,78mm) 16
15 1 6020350104-0 | Bearing F-110867-10 Hexagonal Hole 3/4" 1 58 | 5024010239-8 | Smooth Washer #16,5 X @37 X 3,00mm 8
16 |5092010646-0 | Complete Upper Transmission Box 1 59 16020310761-0 | Self-Locking Nut With Nylon 5/8" 18F Unf Gr5 Ch.15/16" H.19,50mm 8
17 | 5080011477-0 | Bushing @30 X Hexagonal 19,50 X 45mm 1 60 | 6020251812-8 | Traction Helicoidal Spring @31 X @45 X 253mm wire=@7mm 4
18 16020310291-0 | Hexagonal Head Bolt M6 X 1,00 X 15mm (I8.8 Rt 1 61 | 5530016799-2 | Pressure Support of Spring 2
19 16020311257-5 | Hexagonal Nut M6 X 1,00 Ma CI8 Ch.10mm H.5,00mm 1 62 | 6020310586-2 | Pin @12,7 X 30mm 4
20 | 5232012639-8 | Shaft Hex. Of 5/8” X 130mm 1 63 |6020390294-0 | Lock Nma - Type "R" @3,5 X 67mm(Special) 4
21 16020190093-2 | Agricultural Joint With Shaft @3/4" X Hex. 5/8"(Jm108-Aemco) 1 64 | 5530015783-0 | Upper Support Of Row 2
22 1 60203105064 | Heavy Elastic Pin @6 X 40mm 2 | 4 || 65/5530015781-4 | Lower Support Of Row 2
23 15232011706-2 | Shaft 5/8" X 205mm 1 | 66 | 6020310184-0 | Hexagonal Head Bolt M12 X 1,75 X 50mm (8.8 Rp 4
24 |16020310488-2 | Heavy Elastic Pin @6 X 32mm 1 | 2 | 67 |6020010427-0 | Plain Washer @14 X 350 X 1,21mm 8
25 1 6020350081-8 | Bearing Gy-1100 Krrb 1 || 68 | 5232012486-7 | Shaft Gear Fixing 2
26 | 5080010204-6 | Bushing Of @1.3/8" W/Hexagonal Hole For Shaft 5/8" 1 || 69 |6020350075-3 | Bearing 6005 2Rs 2
27 |15232011434-9 | Small Stretcher Shaft 1 70 |5530018312-2 | Front Articulation Support 2
28 | 5268010788-2 | Spare Stretcher 1 71 | 5428020016-9 | Pinion Of 11 Teeth 2
29 | 5506010033-0 | Roller Of Stretcher 2 72 16020310471-8 | Heavy Elastic Pin @6 X 30mm (Seeger Reno 701.161) 2
30 | 5024010059-0 | Smooth Washer @16,5 X 329 X 1,21Tmm 2 73 1 6020010395-8 | Pressure Washer M12 Media 4
31 16020010252-8 | Retaining Oring E-16 G501-016-01 2 74 1 5080012143-1 | Bushing @30 X #19,5 X 18,5mm 1
32 |6020130112-5 | Grease Fitting 1/8" 2 75 | 5080012144-0 | Fixing SleeveBearing 1
33 16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 1 76 | 6020310017-8 | Hexagonal Head Bolt 1/4" X 1.1/2" 20F Unc1A Gr5 Rt 3
34 |16020010410-5 | Pressure Washer 1/2" Media Industry 1 77 | 60200104024 | Pressure Washer 1/4" Media Industry 3
35 1 5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00mm 1 78 | 6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50mm 3
36 | 6020010013-4 | Retaining Oring 1 79 |5232011567-1 | Hexagonal Shaft 92mm 1
37 15092010492-1 | Transmission Box 1 79 | 5232012638-0 | Shaft Hex. 0f 99,5mm 1
38 | 6020350182-2 | Bearing 6006 2Rs(1° Line) 2 80 | 5232012640-1 | Complete Transmission Shaft
39 16020310632-0 | Pinion 16 Teeth 1 81 1 6020130100-1 | Grease Fitting 1/4” Straight Unf - 28F Height.14mm Sext 5/16" 1
40 | 5080011343-9 | Backrest Bushing Of Transmission Box 1 82 15432010509-1 | Lock Pin Of Shaft 1
41 16020010263-3 | Retaining Oring 1
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« Table Seed Distributor Cart For Demetra 5500

= ks = R

E Code Product description = g'- g E Code Product description = E“ k]
1 15530017432-8 | Row Support 1 43 1 5368010639-4 | Fixation Bearing 1
2 1 6020311037-8 | Hexagonal Head Bolt 3/8" X 2.1/2" 16F Unc1A Gr2 Rp 1 44 15080010985-7 | Bushing 0f @19,2 X #1.1/4" X 40mm 1
3 |6020010406-7 | Pressure Washer 3/8" Media Industry 1 45 |5428020016-9 | Pinion Of 11 Teeth 1
4 16020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50mm 1 46 | 5024010073-5 | Smooth Washer @8,5 X 320 X 2,00mm 2
5 16020311061-0 | Hexagonal Head Bolt 1/2" X 3.1/2" 12F W Gr5 Rp 1 47 16020317573-9 | Allen Bolt M8 X 1,25 X 25mm C112.9 RT 12
6 | 6020010410-5 | Pressure Washer 1/2" Media Industry 1 48 | 2857397276-9 | Coulter Plain Disc Blade 15 X 4,00 Hc Rd 80mm + 6H Rd 8,7mm D=115mm Single Bevel 2
7 16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 1 49 |5204010451-8 | Right Disc Hub 1
8 |6020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp 1 49 |5204010452-6 | Left Disc Hub 1
9 16020010412-1 | Pressure Washer 5/8" Media Industry 1 50 | 6020010004-5 | Pressure Washer M8 Media 12
10 1 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 1 51 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma (I8 Ch.13mm H.6,50mm 12
11 16020310161-1 | French Head Bolt 5/16" X 1" 18F Unc Gr2 Rt 4 52 | 6020010289-7 | Retaining Ring I-55 2
12 | 6020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50mm 4 53 15096010050-3 | Hub Cap 2
13 | 6020010404-0 | Pressure Washer 5/16" Media Industry 4 54 16020010095-9 | Gascket Ring 047X 052X 2mm 2
14 | 5530015800-4 | Right Support Of Double Disc Of Seed(15" X 4,00mm) 1 55 152040104534 | Hub Of @136 X 41mm 2
14 | 5530015801-2 | Left Support Of Double Disc Of Seed (15" X 4,00mm) 1 | 56 | 6020011053-9 | Retaining Ring I-047 2
15 | 5044010466-2 | Universal Seed Distributor Base 1 57 |5420010098-3 | Hexagonal Head Bolt 3/4" X 1.7/8" 16F Unf 1A Gr5 Rp - Read Right (Special) 1
16 | 60203174759 | Hexagonal Head Bolt M10 X 1,50 X 30mm (I8.8 Rt 1 57 | 5420010099-1 | Hexagonal Head Bolt 3/4" X 1.7/8" 16F Unf 1A Gr5 Rp - Read Left (Special) 1
17 |5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm 2 58 | 6020350933-5 | Sphere Bearing Double Row 5204Kp52-Sp6(1° Line) 2
18 | 5352030056-9 | Internal Left Scraper Of Disc 1 59 | 6020056005-4 | Dual Ball Races Bearing Cap 5204Kp52-Sp6 (1°line) 2
19 | 5352030057-7 | Internal Right Scraper Of Disc 1 60 | 54320105784 | Lock Pin 1
20 | 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 1 61 | 5558010432-0 | Lock Of Seed Box 1
21 |5530015693-1 | Right Support Of Double Disc Of Seed 1 62 | 6020430203-3 | Handle Pma 330 Thread 3/8" X 16 wire 1
21 | 5530015694-0 | Left Support Of Double Disc Of Seed 1 || 63 | 5456010109-3 | Adjustment Of Nut 1

22 | 5024010024-7 | Smooth Washer 320 X @38 X 1,21mm

23 | 5352010065-9 | Small Scraper

24 1 6020310528-5 | Heavy Elastic Pin @6 X 20mm

25 | 5204010458-5 | Complete Right Hub (Coulter Disc Blade 15" X 4,00mm)
26 | 5204010459-3 | Complete Left Hub (Plain Disc 15" X 4,00mm)

27 | 5232011571-0 | Fixation Shaft Of Crown And Pinion

28 | 5164010022-6 | Crown Of 33 Teeths

29 | 6020010427-0 | Plain Washer @14 X @50 X 1,2Tmm

30 | 5530018429-3 | Support Of Seed Distributor Base Complet

31 | 6020310027-5 | Hexagonal Head Bolt M6 X 1,00 X 25mm (I8.8 Rt

32 | 5558010431-1 | Complete Lock Of Seed Box

33 1 6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm
34 16020130100-1 | Grease Fitting 1/4” Straight Unf - 28F Height.14mm Sext 5/16"
35 | 5428010055-5 | Pinion 15 Teeths

36 | 6020310488-2 | Heavy Elastic Pin @6 X 32mm

37 15024010160-0 | Smooth Washer 320 X @31 X 1,21mm

38 15080012199-7 | Bronze Bushing

39 | 5232012517-0 | Transmission Shaft

40 | 6020310471-8 | Heavy Elastic Pin @6 X 30mm (Seeger Reno 701.161)
41 |1 6020250412-7 | Steel Plate Bearing 03.52 Mst

42 16020350081-8 | Bearing Gy-1100 Krrb
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1 |6020351000-7 | Popcorn Maker + Titanium Set (1.03.0063) 1

2 1 6020010712-0 | Clamp 70-89 Ribbon 13/14mm 2

3 | 5372012423-4 | Vacuum Air Hose Polyurethane #3”X 1030mm 1

3 15372011912-5 | Vacuum Air Polyurethane HoseOf @3” X 1150mm 1

4 16020350999-8 | Seed Reservoir - Nozzle 3" (1.03.0027) 1

5 16020055623-5 | Titanium Kit (1.03.001) 1
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« Cart with Eccentric/Oscillating Depth Wheel and “V” Wheel for Demetra 5500
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« Table Cart with Eccentric/Oscillating Depth Wheel and “V” Wheel for Demetra 5500

DEMETRA13121B

E Code Product description = E Code Product description =
1 |6020310979-5 | Hexagonal Head Bolt M12 X 1,75 X 110mm CI8.8 Rp 1 || 43 [6020310502-1 | Heavy Elastic Pin @5 X 24mm 1
2 |5080010945-8 | Adjustment Excentric Bushing Compactor Wheel 2 || 44 |5080010423-5 | Bushing Of Handle 1
3 16020010395-8 | Pressure Washer M12 Media 2 || 45 |5468010289-1 | Wheel Handle "V" 1
4 16020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm 1 || 46 | 6020250233-7 | Helical Spring #16,8 X @20 X 34mm 1
5 15530014335-0 | Complete Support "V" Wheel 1 || 47 |5530016410-1 | Articulation Support Of "V" Wheel 1
6 |6020250318-0 | Helical Spring 23 X @31 X 106mm 1 || 48 |5232011186-2 | Shaft Of Wheel Type "V" Regulating 1
7 16020310070-4 | Hexagonal Head Bolt M12 X 1,75 X 25mm C18.8 Rp 2 || 49 |6010602527-7 | Fixation Lock Of Wheel Type "V" 1
8 |5024010068-9 | Smooth Washer @13,3 X #35,5 X 3,00mm 2 || 50 |5024010075-1 | Smooth Washer @10,3 X @25 X 2,00mm 4
9 |5024010323-8 | Smooth Washer 327 X 044,5 X 4,75mm 12 || 51 |6020130100-1 | Grease Fitting 1/4” Straight Unf - 28F Height.14mm Sext 5/16” 2
10 | 5530014329-5 | Articulation Support Of Row 1 || 52 |6020310736-9 | Hexagonal Nut 9/16" 18F Unf Gr5 Ch.7/8" Height 12,50mm 1
11 | 5124010797-3 | Complete Right Row Of Depth Wheel 1 || 53 16020059512-5 | Hub Cap 4
12 |5124010798-1 | Complete Left Row Of Depth Wheel 1 || 54 |5080020710-7 | Bushing Of @15 X 022,22 X 12mm 4
13 |5530014332-5 | Right Support Of Depth Wheel 1 || 55 (6020310737-7 | Hexagonal Nut 9/16" 18F Rf/Esq Unf Gr5 Ch.7/8" Height 12,50mm 1
14 | 5530014331-7 | Left Support Of Depth Wheel 1 || 56 | 5498090024-2 | Spare Compaction Wheel 2
15 | 6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30mm C18.8 Rt 5 || 57 |6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20mm (I8.8 Rt 16
16 | 6020010394-0 | Pressure Washer M10 Media 7 || 58 16020010825-9 | Large Rim Of Compactation Wheel 4
17 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 3 || 59 | 6020030183-0 | Compactation Wheel 100-12(Large) 2
18 16020310976-0 | Hexagonal Head Bolt M8 X 1,25 X 45mm (I8.8 Rp 1 || 60 | 6020311000-9 | Hexagonal Head Bolt 1/4" X 1/2" 20F Unc1A Gr5 Rt 8
19 | 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm 1 || 61 |6020010402-4 | Pressure Washer 1/4" Media Industry 8
20 |5530014327-9 | Articulation Support Of Spring 1 || 62 |6020050640-8 | Hub Cap 2
21 1 5232011180-3 | Articulation Shaft With Bushing 1 || 63 |6020310738-5 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 11,00mm 1
22 | 5232012234-1 | Shaft 324,9"X 244,3mm 1 || 63 |6020310833-0 | Hexagonal Nut 5/8" 11F Esq Unc Gr5 Ch.1.1/16" Height 11,00mm 1
23 | 60203105080 | Heavy Elastic Pin @8 X 40mm 1 || 64 |5024010154-5 | Smooth Washer @16 X @29 X 3,00mm 2
24 1 5530014328-7 | Articulation Support Of Depth Wheel 1 || 65 |6020190098-3 | Gascket @50,3 X @73,5 X 1/64" 2
25 |6020250574-3 | Helical Spring ©22,5 X (28,5 X 37mm 1 || 66 | 5024010330-0 | Smooth Washer #38,8 X #50,2 X 4,00mm 2
26 | 5080010943-1 | Bushing Of Handle 1 || 67 | 6020350867-3 | Sphere Rigid Bearing 6204 (Skf-Nsk-Timken) 4
27 1 6020310501-3 | Heavy Elastic Pin @5 X 32mm 1 || 68 | 6020350204-7 | Retainer @25,00 X @47,00 X 10,00mm 2
28 | 5468010305-7 | Puxador Da Roda "V". 1 || 69 | 5204070028-5 | Depth Wheel Hub 2
29 1 6020317477-5 | Hexagonal Head Bolt M8 X 1,25 X 30mm (8.8 Rt 8 || 70 | 5232010948-5 | Complete Right Shaft Of Row 1
30 | 5498090018-8 | Deph Wheel 2 || 70 | 5232010957-4 | Complete Left Shaft Of Row 1
31 | 6020010004-5 | Pressure Washer M8 Media 32 | 71 16020310299-5 | Hexagonal Head Bolt M10 X 1,50 X 15mm (18.8 Rt 2
32 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm 32 || 72 | 5080011257-2 | Bushing Of #20 X @25 X 31mm 2
33 |5204010511-5 | Complete Left Wheel Hub 1 || 73 | 5530016297-4 | Right Wheel Support 1
33 | 5204010512-3 | Complete Right Wheel Hub 1 || 73 |5530016295-8 | Left Wheel Support 1
34 1 5024010051-4 | Smooth Washer @16 X 044 X 1,21Tmm 2 || 74 16020030756-1| Bushing Mu Tfp 25 28 30 (P001Ag02500T03000) 4
35 1 5530016294-0 | Complete Support Of Right Wheel 1 || 75 |5288020025-9  Wheel Ring 4
35 | 5530016296-6 | Complete Support Of Left Wheel 1 || 76 |6020010808-9 | Rim 300 X 25mm 2
36 | 6020010412-1 | Pressure Washer 5/8" Media Industry 2 || 77 | 5204110018-4 | Complete Hub Of Wheel 2
37 1 6020310179-4 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rt 2 || 78 | 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (8.8 Rt 8
38 | 6020430203-3 | Handle Pma 330 Thread 3/8" X 16 wire 1 |79 16020350211-0 | Retainer 322,00 X #35,00 X 6,70mm 4
39 | 5008010224-8 | Adjustment Handle Of Pressure Spring 1 || 80 |6020350871-1 Sphere Rigid Bearing 6202 (Skf-Nsk-Timken) 4
40 | 6020311241-9 | French Head Pin @9,8 X 33mm 2 || 81|5204110017-6 | Wheel Hub 2
41 | 5558010358-7 | Adjustment Lock Of Handle 1 || 82 |5080020655-0 | Bushing Of @16 X @25 X 22mm 2
42 | 6020050099-0 | Cotterpin 1/8" X 3/4" 2
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« Dual Disc Adapter Kit - Optional

Code Product description

Item
All
Right
Left

5530018148-0 | Adpter Support Disc Double

6020250054-7 | Rubber Tube @38 X 50,8 X 555mm (Hose 147)

6020317411-2 | Hexagonal Head Bolt M12 X 1,75 X 75mm CI8.8 Rt

6020311246-0 | Hexagonal Head Bolt M10 X 1,50 X 75mm (I8.8 Rt

6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm
6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm
5124017997-4 | Complete Right Row Of Double Disc Fertilizer 1
5124017998-2 | Complete Left Row Of Double Disc Fertilizer 1
6020317475-9 | Hexagonal Head Bolt M10 X 1,50 X 30mm CI8.8 Rt
5024010075-1 | Smooth Washer 310,3 X 325 X 2,00mm

10 | 5352030057-7 | Internal Right Scraper Of Disc

11 | 53520300569 | Internal Left Scraper Of Disc

12 | 5530018149-9 | Right Support Of Disc Double Of Fertilizer Machined 1
12 | 5530018150-2 | Left Support Of Disc Double Of Fertilizer Machined 1
13 | 6020310502-1 | Heavy Elastic Pin @5 X 24mm

14 | 5352030052-6 | Lower Scraper Of Fertilizer Disc

15 | 5024010024-7 | Smooth Washer @20 X 338 X 1,21mm

16 | 6020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.177mm H.10,00mm

17 | 5204010458-5 | Complete Right Hub (Coulter Disc Blade 15" X 4,00mm)

18 | 5204010459-3 | Complete Left Hub (Plain Disc 15" X 4,00mm)

19 |6020317573-9 | Allen Bolt M8 X 1,25 X 25mm CI12.9 RT

20 | 2857397276-9 | Coulter Plain Disc Blade 15 X 4,00 Hc Rd 80mm + 6H Rd 8,7mm D=115mm Single Bevel
21 |5204010451-8 | Right Disc Hub

21 | 5204010452-6 | Left Disc Hub

22 | 6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm

23 16020010004-5 | Pressure Washer M8 Media 12
24 |5204010453-4  Hub Of 3136 X 4Tmm 1

25 |6020056005-4 | Dual Ball Races Bearing Cap 5204Kp52-Sp6 (1°line) 1

26 |6020350933-5 Sphere Bearing Double Row 5204Kp52-Sp6(1° Line) 1

27 |5420010098-3 | Hexagonal Head Bolt 3/4" X 1.7/8" 16F Unf 1A Gr5 Rp - Read Right (Special) 1
27 | 5420010099-1 Hexagonal Head Bolt 3/4" X 1.7/8" 16F Unf 1A Gr5 Rp - Read Left (Special) 1
28 |6020011053-9  Retaining Ring 1-047

29 | 6020010095-9 | Gascket Ring 047X 052X 2mm

30 | 5096010050-3 | Hub Cap

31 | 6020010289-7 | Retaining Ring I-55 G502-055-01 (Without Reinforcement)
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« Fertilizer Cart with Front Furrower
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« Table Fertilizer Cart with Front Furrower

Parts Catalog

36 | 5052010074-9
37 |5274010101-3
38 | 6010601364-3
39 |6020310490-4
40 | 6020311298-2
41 15080012077-0
42 |15232012312-7
43 15080011957-7
44 | 6020317443-0
45 15024010802-7

Hex Socket Screw M10 X 1.50 X 25mm C18.8 Rt

Replaceable Nozzle

Heavy Duty Elastic Pin @8 X 28mm

Heavy Elastic Pin @8 X 28mm

Allen Bolt M16 X 2,00 X 120mm C112,9 Rp(Phosphated)

Guide Bushing

Shaft Of De @2.1/2”X 366mm

Guide Bushing

Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm
Shaft Thrust Washer

DEMETRA13121B

E Code Product description = 5 Code Product description =
1 16020310923-0 | Fixation Pin 2 46 |5530018146-4 | Spring Rod Support 1
2 |5080011830-9 | Internal Bushing 8 47 16020130104-4 | Grease Fitting 1/4" 45°unf - 28F Sext 5/16” 2
3 16020015832-9 | 0'Ring 2-017 N3006-90Nbr (#17,17 X @1,78mm) 8 48 | 6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36mm H.19,00mm 2
4 15024010239-8 | Smooth Washer @16,5 X @37 X 3,00mm 5 49 | 6020010444-0 | Smooth Washer M24 325,00 X 350,00 X 10,00mm (Din 7349) 1
5 16020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma (I8 Ch.24mm H.16,00mm 6 50 |6010602961-2 | Back Bushing 2
6 |5530017655-0 | Support Of Forrower 1 51 |6020251970-1 | Helicoidal Compression Spring @63 X #94,8 X 315mm Wire=@16mm 1
7 15530017659-2 | Support Pantografic Upper 1 52 | 5566010335-9 | Rod Of Cutting Disk 1
8 |5530017654-1 | Support Pantografic Lower 1 53 16020310351-7 | Hexagonal Head Bolt M8 X 1,25 X 16mm CI8.8 Rt 2
9 5530017656-8 | Fixation Small Support Of Row 1 54 16020010004-5 | Pressure Washer M8 Media 2
10 |5530017657-6 | Large Support Of Coulter Disc 1 55 |5024010073-5 | Smooth Washer 38,5 X 320 X 2,00mm 2
11 16020310164-6 | Hex Socket Cap Screw M16 X 2.00 X 140mm (18.8 Rp 1 56 | 5464010612-6 | Spring protection 1
12 | 5080011987-9 | Bushing of @#16,3 X #40 X 30mm 2 57 16020310176-0 | Hexagonal Head Bolt M27 X 3,00 X 200mm CI10.9 Rp (Sae 4140) (Phosphated) 1
13 |15124010947-0 | Row Planter (Plain Disc Blade 24” X 6,00mm) 1 58 |5080011955-0 | Bushing Of @28 X @40 X 123,6mm 1
14 |6020311299-0 | Hexagonal Head Bolt M14 X 2,00 X 80mm CI8.8 Rt 1 59 |6020015803-5 | Pressure Washer M27 Media 1
15 6020310012-7 | Self-Locking Nut With Nylon M14 X 2,00 Ma CI8 Ch.22mm H.13,50mm 1 60 | 6020310831-4 | Hexagonal Nut M27 X 3,00 Ma CI8 Ch.4Tmm H.22,00mm 1
16 |6020310186-7 | Hexagonal Head Bolt M16 X 2,00 X 80mm CI8.8 Rp 1 61 | 5530017658-4 | Support Of Cutting Disk 1
17 |5532010251-0 | Complete Shank Furrower 600mm 1 62 |6020317579-8 | Cylinder Head Pin #7/8"X 163mm 1
18 | 5566010334-0 | Spring Rod Of Row Fertilizer And Seed 1 63 | 6020050113-9 | Cotterpin 1/4" X 1.1/4" 1
19 |6010600980-8 | Back Bushing 1 64 | 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 2
20 | 6020250302-3 | Helical Spring @44 X 66 X 250mm Wire=@11mm External 1 65 | 5558010164-9 | Lock "L" Of Shaft 2
21 | 54840100750 | Spring Regulator 1 66 | 5080010298-4 | Small Bushing Of Coulter Disc 2
22 | 5558010330-7 | Upper Lock Of Spring 1 67 | 5204010556-5 | Complete Hub 1
23 |6020130100-1 | Grease fitting 1/4” Straight UNF - 28F Height 14mm Hex 5/16” 1 68 |6020311058-0 | Hexagonal Head Bolt 1/2" X 2.3/4" 12F W Gr5 Rp 6
24 1 6020317477-5 | Hexagonal Head Bolt M8 X 1,25 X 30mm CI8.8 Rt 4 || 69 | 5204010224-8  Coulter Disc Hub 1
25 | 5530017653-3 | Support Small Of Spring 2 || 70 | 2867437342-4 Coulter Plain Disc Blade 24”X 6,00 Fc Rd 105,5mm + 6F Rd 9/16” D=170mm Afd 1
26 | 6020310576-5 | Fixation Pin 2 71 |5284010027-8 | Flange Of Coulter Disc 1
27 |5432010846-5 | French Head Pin #3/4”X 125mm 1 72 | 6020010410-5 | Pressure Washer 1/2" Media Industry 6
28 | 6020050104-0 | Cotter pin 3/16”"X 1" 1 73 | 6020310754-7 Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 6
29 |6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm 4 74 | 6020310099-2 | Allen Bolt C/C 1/4" X 1/2" 20F Unc1A C112.9 Rt (Phosphated) 6
30 | 6020317423-6 | Hexagonal Head Bolt M20 X 2,50 X 130mm CI8.8 Rp 4 75 15538010192-0 | Hub Cover 1
31 |6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm 4 | 76 | 6020350264-0  Retainer 345,00 X #62,00 X 10,00mm (Arca 5078 Brg / Sabo 00063 Brg) 2
32 | 6020310345-2 | Hexagonal Head Bolt M16 X 2,50 X 45mm C18.8 Rt Wth Point 2 || 77 | 6020350115-6 | Sphere Rigid Bearing 6307 2
33 16020130108-7 | Grease Fitting 1/8" 1 78 | 5204010222-1 Coulter Disc Hub 1
34 160203104521 | Hexagonal Head Bolt M10 X 1,50 X 25mm C18.8 Rt 2 79 |5232010321-5 | Hub Shaft 1
35 16020317435-0 | Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm 2 80 |5538010191-1! Small Cover Of Cover 1
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« Table Fertilizer Cart with Rear Furrower

Parts Catalog

38 | 6020317435-0
39 |5274010101-3
40 | 6010601364-3
41 |6020310490-4
42 16020311298-2
43 15080012077-0
44 | 5080011957-7
45 16020317443-0

Self-Locking Nut With Nylon M10 X 1,50 Ma CI8 Ch.17mm H.10,00mm
Replaceable Nozzle

Heavy Duty Elastic Pin @8 X 28mm

Stainless Steel Fertilizer Spout

Allen Bolt M16 X 2,00 X 120mm C112,9 Rp(Phosphated)

Guide Bushing

Guide Bushing

Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm

DEMETRA13121B

E Code Product description = 5 Code Product description =
1 16020310923-0 | Fixation Pin 2 46 |5232012312-7 | Shaft Of De 02.1/2" X 366mm 1
2 |5080011830-9 | Internal Bushing 8 47 |5024010802-7 | Shaft Thrust Washer 1
3 16020015832-9 | 0°Ring 2-017 N3006-90Nbr (#17,17 X @1,78mm) 8 48 16020130104-4 | Grease Fitting 1/4" 45°unf - 28F Sext 5/16” 2
4 15024010239-8 | Smooth Washer @16,5 X @37 X 3,00mm 5 49 |5530018146-4 | Spring Rod Support 1
5 16020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma (I8 Ch.24mm H.16,00mm 6 50 |6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36mm H.19,00mm 2
6 |6020310164-6 | Hex Socket Cap Screw M16 X 2.00 X 140mm CI8.8 Rp 1 51 | 6020010444-0 | Smooth Washer M24 325,00 X 350,00 X 10,00mm (Din 7349) 1
7 15080011987-9 | Bushing of #16,3 X 340 X 30mm 2 52 |6010602961-2 | Back Bushing 2
8 |5124010947-0 | Row Planter (Plain Disc Blade 24" X 6,00mm) 1 53 16020251970-1 | Helicoidal Compression Spring @63 X #94,8 X 315mm Wire=#16mm 1
9 |5530017655-0 | Support Of Forrower 1 54 15566010335-9 | Rod Of Cutting Disk 1
10 |5530017659-2 | Support Pantografic Upper 1 55 |6020310351-7 | Hexagonal Head Bolt M8 X 1,25 X 16mm C18.8 Rt 2
11 |5530017654-1 | Support Pantografic Lower 1 56 |6020010004-5 | Pressure Washer M8 Media 2
12 | 5530017660-6 | Fixation Small Support Of Row 1 57 |5024010073-5 | Smooth Washer 08,5 X 820 X 2,00mm 2
13 |16020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160mm CI8.8 Rp 2 58 |5464010612-6 | Spring protection 1
14 |6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma (I8 Ch.30mm H.18,70mm 4 59 16020310176-0 | Hexagonal Head Bolt M27 X 3,00 X 200mm CI10.9 Rp (Sae 4140) 1
15 |6020310576-5 | Fixation Pin 2 60 | 5080011955-0 | Bushing Of @28 X @40 X 123,6mm 1
16 |6020310186-7 | Hexagonal Head Bolt M16 X 2,00 X 80mm CI8.8 Rp 1 61 | 6020015803-5 | Pressure Washer M27 Media 1
17 16020311299-0 | Hexagonal Head Bolt M14 X 2,00 X 80mm (8.8 Rt 1 62 | 6020310831-4 | Hexagonal Nut M27 X 3,00 Ma CI8 Ch.4Tmm H.22,00mm 1
18 |6020310012-7 | Self-Locking Nut With Nylon M14 X 2,00 Ma CI8 Ch.22mm H.13,50mm 1 63 |5530017658-4 | Support Of Cutting Disk 1
19 |5532010251-0 | Complete Shank Furrower 600mm 1 64 |6020317579-8 | Cylinder Head Pin #7/8”X 163mm 1
20 |5566010334-0 | Spring Rod Of Row Fertilizer And Seed 1 65 |6020050113-9 | Cotterpin 1/4" X 1.1/4" 1
21 | 6010600980-8 | Back Bushing 1 66 | 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 2
22 |6020250302-3 | Helical Spring @44 X @66 X 250mm Wire=@11mm External 1 67 |5558010164-9 | Lock "L" Of Shaft 2
23 | 54840100750 | Spring Regulator 1 68 |5080010298-4 | Small Bushing Of Coulter Disc 2
24 | 5558010330-7 | Upper Lock Of Spring 1 69 | 5204010556-5 | Complete Hub 1
25 16020130100-1 | Grease fitting 1/4” Straight UNF - 28F Alt. 14mm Hex 5/16” 1 70 |6020311058-0 | Hexagonal Head Bolt 1/2" X 2.3/4" 12F W Gr5 Rp 6
26 |6020317477-5 | Hexagonal Head Bolt M8 X 1,25 X 30mm (8.8 Rt 4 71 | 5204010224-8 | Coulter Disc Hub 1
27 |5530017653-3 | Support Small Of Spring 2 72 | 2867437342-4 | Coulter Plain Disc Blade 24" X 6,00 Fc Rd 105,5mm -+ 6F Rd 9/16” D=170mm Afd 1
28 | 5432010846-5 | French Head Pin @3/4”X 125mm 1 73 |5284010027-8 | Flange Of Coulter Disc 1
29 | 6020050104-0 | Cotter pin 3/16"X 1" 1 74 |6020010410-5 | Pressure Washer 1/2" Media Industry 6
30 | 6010602959-0 | Wheel Bracket Fixing Clamp 1 75 | 6020310754-7 Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 6
31 |6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm 4 76 | 6020310099-2 | Allen Bolt C/C1/4" X 1/2" 20F Unc1A C112.9 Rt 6
32 | 5530017661-4 | Large Support Of Coulter Disc 1 77 |5538010192-0 | Hub Cover 1
33 16020310345-2 | Hexagonal Head Bolt M16 X 2,50 X 45mm (18.8 Rt Wth Point 2 78 |6020350264-0 ' Retainer @44.50 X @62.00 X 11.00mm 2
34 16020310352-5 | Hexagonal Head Bolt M20 X 2,50 X 110mm CI8.8 Rp 2 79 16020350115-6 | Sphere Rigid Bearing 6307 2
35 160201301087 | Grease Fitting 1/8" 1 80 | 5204010222-1 | Coulter Disc Hub 1
36 | 6020310452-1 | Self-locking Hex Nut with Nylon Low M10 X 1.50 Ma CI8 Ch.17mm Alt.10.00mm 2 81 |5232010321-5 | Hub Shaft 1
37 |5052010074-9 | Hex Socket Screw M10 X 1.50 X 25mm (I8.8 Rt 1 82 15538010191-1 | Small Cover Of Cover 1
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« Table Platform PPl 600L - Optional Demetra 4500

All
tem

Code Descri¢a do produto Code Descrica do produto

5530018976-7 | Tank Support

5432020032-9 | Pin“L"@3/4" X 94mm W/ 40G Tilt

6020390308-4 | Lock Nma - Type "R" #4,5 X 80mm

5372011552-9 | PVC Composite Hose for Agricultural Spraying 1/2”700Psi X 850mm (Tp Samurai - Orange)
6020311010-6 | Hex Head Screw M6 X 1.00 X 50mm (I8.8 Rp

5068010168-7 | Sheet Metal Clamp F/Hose

6020010702-3 | Clamp without end 14-22 Tape 13/14mm

6020317442-2 | Self-Locking Nut With Nylon Low M6 X 1,00 Ma CI8 Ch.10mm H.6,00mm
5530018020-4 | Fast Clean Complete Lifting Stand 3.2M

10 |5528011053-0 | Bottom Supply System 600L (Fire Hydrant Nozzle)

11 |5068010167-9 | Sheet Metal Clamp F/Hose

12 |6020310019-4 | Hex Head Screw 1/4”X 1" 20F Unc1A Gr2 Rt

13 |5024010073-5 | Smooth Washer 38,5 X 320 X 2,00mm

14 | 60200506424 | Container For Instruction Manual

15 |6020230100-5 | Seal For Container For Instruction Manual

16 |5136180360-8 | Container Support Plate

17 |6020010402-4 | Pressure Washer 1/4" Media Industry

18 |6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50mm

19 |5530018975-9 | Rear Support Bracket 1121.3mm

20 | 5440011035-5 | Right Platform for FC 600 Complete

21 |5022012358-5 | Tank Support Frame

22 | 6020310930-2 | Round Head Pin @#1”X 105mm

23 |6020390292-4 | Ring Lock #8 X 54mm

24 | 5080011986-0 | Bushing @27 X @38 X 20mm

25 16020317443-0 | Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm
26 | 6020015985-6 | Smooth Washer M16 (@17 x @30 x 3mm) Standart DIN 125

27 16020311210-9 | Hex Head Screw M16 X 2.00 X 50mm (I8.8 Rt

28 | 5552013939-6 | Black Spiral Cable Protection and Organizer Tube 1”X 2600mm
29 |6020310929-9 | Round Head Pin @28 X 105mm

30 |5024010192-8 | Plain Washer @30 X #52 X 4.75mm

31 |6020317427-9 | Hex Head Screw 1/2”X 1.3/4” 12F W Gr5 Rt

32 1 6020010410-5 | Pressure Washer 1/2" Media Industry

33 |6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm

34 |5530017582-0 | Front Support Foot Support

35 | 5136019610-4 | Right Side Chassis Lifting Plate 3.2M

36 | 5136018547-1 Left Side Lifting Plate

37 | 6020311114-5 | Hex Head Screw 3/4”X 2.3/4” 10F Unc1A Gr5 Rp

38 | 5136018545-5 | Front Lifting Plate

39 | 6020010414-8 | Pressure Washer 3/4" Media Industry

40 |6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm
41 16020310586-2 | Pin 12,7 X 30mm

42 16020390294-0 | Lock Nma - Type "R" @3,5 X 67mm(Special)

43 16020310152-2 | Hexagonal Head Bolt M12 X 1,75 X 40mm CI8.8 Rp

44 | 5136018544-7 | Lifting Bracket Support Plate

45 |5024010068-9 | Smooth Washer 13,3 X 35,5 X 3,00mm

DEMETRA13121B n

46 |6020310847-0 | Self-Locking Nut With Nylon M12 X 1,75 Ma CI8 Ch.19mm H.12,00mm
47 16020251945-0 | Isal Light Blue Suction Hose 2”X 1140mm (Mpr0011)

48 16020015991-0 | Flexil Clamp Fab4457(Apr0090)

49 |6020059196-0 | Elbow Connection 2” Flange - 116750(Ara0263)

50 | 6020015992-9 | 0-Ring G10071(Ara0268)

51 | 6020310943-4 | 2" Swivel Connection Nut - 2002070(Ara0247)

52 | 6020059194-4 | Connection Type Output G2 M-220070(Ara0128)

53 |16020059195-2 | 2” Counter Nut - 2052070(Ara0245)

54 16020190154-8 | Flat Gasket 59 X 86 X 4 Epdm-G40007(Ara1148)

55 | 5412010347-7 | Nipple @1.1/2” Npt for 2”x 106.5mm Spigot

56 | 6020430214-9 | Ball Valve R 1.1/2" Npt (Stauff 2BvI-2024B)

57 |5456010128-0 | Nut #2.1/4”X 12.5mm Unc 4.5F

5412010348-5 | Niple of @3.1/4”Unc X @2.1/4”Unc X 1.1/2” Npt X 90,6mm
59 | 6020015989-9 Female Thread Adapter 2.1/2"X 1.1/2" Storz00)

60 | 6020395140-2 | Cap 1.1/2”

61 | 6020310448-3 | Hexagonal Head Bolt M8 X 1,25 X 25mm (I8.8 Rt

62 | 6020317449-0 | Self-Locking Nut With Nylon Low M8 X 1,25 Ma (I8 Ch.13mm H.8,00mm
63 |5530017763-7 | Platform Top Lock Bracket

64 |6020311019-0 | Hex Head Screw 5/16”X 7/8" 18F Unc1A Gr2 Rt

65 |6020010404-0 | Pressure Washer 5/16" Media Industry

66 | 6020310744-0 | Hexagonal Nut 5/16" 18F Unc Gr5 Ch.1/2" Height 6,50mm
67 |5196013318-1  Left Handrail Complete

68 | 5196013317-3 | Right Handrail Complete

69 | 5136018674-5 | Platform Plate for FC 600

70 | 5136018756-3 | Platform Support Plate

5530017724-6 | Ladder Bottom Support

72 16020311175-7 | French Head Screw 1/2”X 1.5/8” 12F W Gr2 Rt

73 |6020312001-2 | French Head Screw 1/2”X 1.1/2” 12F W Gr5 Rt

74 |5530017723-8  Complete Ladder Side Support

75 | 5259010055-2  Complete 2-Step Ladder

76 | 5432010853-8 | Ladder Lock Pin

77 160203950856 | Nma Lock - Type “R”@5.00 X 102mm

78 |6020390341-6  Larger Cap

6020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp

80 | 5080010465-0 Articulation Bushing 19mm

81 |5024010239-8 | Smooth Washer @#16,5 X @37 X 3,00mm

82 |6020310759-8 | Self-locking Hex Nut with Nylon High 5/8” 11F Unc Gr5 Ch.15/16" Alt.19.50mm
83 | 5024010039-5 | Plain Washer §26.2 X @44 X 4.75mm

84 | 5440011068-1 Platform Ppi 600L P/Grate
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All

Code Product description

Item

« Tank PP1 600L - Optional Demetra 4500

*
—_

6020317585-2 | Micron Combat Gt Series Electric Sprayer 12V (Cbt31Gt5-Tua)
5530017601-0 | Tank Plate Fixing Bracket(Micron)

6020310548-0 | Hex Head Screw M8 X 1.25 X 85mm (I8.8 Rp

5024010073-5 | Smooth Washer @8,5 X 20 X 2,00mm

6020010004-5 | Pressure Washer M8 Media

6020310454-8 | Hexagonal Nut M8 X 1,25 Ma CI8 Ch.13mm H.6,50mm
6020310122-0 | Machine Thread Screw Round Head Single Slot 3/16” X 3/4” 24F Unc1A Gr5 Rt
5024010423-4 | Plain Washer @5.5 X @#12.7 X 1.21mm

6020010400-8 | Spring Washer 3/16” Medium Industrial

10 | 60203107407 | Hex Nut 3/16” 24F Unc Gr5 Ch.3/8” Alt.4.50mm

11 |6020311273-7 | Hex Head Screw M8 X 1.25 X 90mm (18.8 Rp

12 |5530017600-2 | Support For Junction Box

13 |5530017712-2 | Upper Support for Junction Box

14 |5539010005-0 | Tank Ppi 600L
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*Item 1 - See page 54
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* Application Platform and

*Item 1 - See page 54
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Tank - Optional Demetra 5500

Parts Catalog

Item

Code

Product description

All

*
s

VCoo~N~NOTULI s WN

6020317585-2
5530017717-3
6020317399-0
6010602664-8
6020015985-6
6020317443-0
6020370369-7
6020370370-0
6020310211-1
6020310847-0
5196013316-5
6020317544-5
5024010075-1
6020010394-0
6020310822-5
5136018659-1
60203174457
5530017718-1
6020310837-3
6010602960-4
5024010007-7
6020310994-9
5259010062-5
6020310439-4
5259010063-3
5259010061-7
6020312401-8
5080010465-0
5440011047-9

Spray Micron Combat Serie Gt Elet 12V (Cht31Gt5-Tua)

Support Of Stair Right Complete

Hexagonal Head Bolt M16 X 2,00 X 220mm C18.8 Rp

Fixation Shank Of Pantographic

Smooth Washer M16 (@17 x @30 x 3mm) Standart DIN 125
Self-Locking Nut With Nylon M16 X 2,00 Ma CI8 Ch.24mm H.16,00mm
Support Right (Cjt0293)

Support Right (Cjt0294)

Hexagonal Head Bolt M12 X 1,75 X 30mm CI8.8 Rt

Self-Locking Nut With Nylon M12 X 1,75 Ma (I8 Ch.19mm H.12,00mm
Handrail Right Complete

French Head Bolt M10 X 1,50 X 30mm CI8.8 Rt

Smooth Washer @10,3 X @25 X 2,00mm

Pressure Washer M10 Media

Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm

Platform Plate Right Complete

French Head Bolt M10 X 1,50 X 25mm (18.8 Rt

Support Of Stair Right

Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm
Fixation clamp

Smooth Washer 820,3 X @46,5 X 4,75mm

Hexagonal Head Bolt M20 X 2,50 X 140mm C18.8 Rp

Stair 4 Degrees W/Articulation

Hexagonal Head Bolt M12 X 1,75 X 35mm (I8.8 Rt

Upper Stair of 2 Steps

Lower Stair of 2 Steps

Hexagonal Head Bolt M16 X 2,00 X 55mm CI8.8 Rp

Articulation Bushing 19mm

Platform and Tank Of application
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*Item 1 - See page 57
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Item

Code

Product description

Item

Nous WwWwN =

6020395156-9
6020310919-1
6020395159-3
6020395152-6
6020395154-2
6020395158-5
6020317585-2

Tank Cbt 310 Thermal W/ Tq Aux W/ Chassis Agit Mec - (jt0689

Plate Pump 5059 Cbt Gt Complete W/ Panel - Cjt0620

Tank Cbt 310L W/Insulating Thermal White - Esp1180

Tank 310L Thermal W/ Tq Aux. W/Cover - (jt0503

Tank Cbt 310L Thermal W/ Chassis W/ Tq Aux. 31L W/ Cover - (jt0543
Tank Auxiliary 31L White - Esp1172

Spray Micron Combat Serie Gt Elet 12V (Cbt31Gt5-Tua)
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13 16020430332-3
14 |6020059135-9
15 |6020430331-5
16 |6020130316-0
17 |6020059138-3
18 |6020059133-2
19 |6020015980-5
20 | 6020059137-5
21 16020251942-6
22 1 6020095884-8
23 1 6022015976-7
24 16020251938-8
25 16020059147-2
26 | 6020059146-4
27 16020310920-5
28 1 6020059132-4
29 16020430330-7
30 | 6020430334-0
31 |6020059143-0
32 | 6020030846-0
33 16020310918-3
34 1 6020059355-6
35 16020251943-4
36 | 6020210946-7
37 16020210345-9
38 | 6020059158-8
39 16020430335-8
40 | 6020351001-5
41 16020251941-8
42 1 6020015978-3
43 16020059156-1
44 16020310922-1

Manual Ball Valve 3-Way T4 45534444(Ara1128)

Curve Connection Type T4 F D.13 1190413(Ara1040)
Manual Ball Valve 3-Way T4-20 45524444(Ara1126)
Clamp T4 Inox D.3 - Center 010004(Ara1014)

Curve Connection Type T4 M D.20 1191420(Ara1090)
Connection Type TT4 F 139044(Ara1020)

11054 0'Ring 2-216 28,17X3,53 Epdm

Connection Type Straight T4 M D.13 1091413(Ara1078)
Manometer 63mm 100Psi W/Flange W/Panel Thread Rear 1/4(Pdr0142)
Female Espigdo 1/4”Npt X 5/16” Hose(Pdr0106)
Clamp M1216

Hose Spray Pt450 Psi 5/16” Black(Mpr0002)

Set Suction Valve Assembly Compl Gt(Cjt0623)

Set Suction Valve Assembly Compl Gt(Cjt0622)

Plate Fix Valv Spheres 12 Gt(Esp1280 )

Straight Connection D13 X 1/2”G 8001151(Ara0180)
Venturi Hydraulic Stirring Diam 1,2mm 8201004(Ara0148)
Sphere Valve 1/2" Ff Borb Pass Plena 292(Pdr0240)
Eletric Cable Cbt Stirring W/Panel Compl(Cjt0312)
B.Pulv.Shurflo 5059-1311-D011 12V Viton(S559D011)
Plate Pump 5059 Cbt Gt(Cjt0594)

Cjt Suction Filter 1.1/4” Cbt Ex5 Compl - Cjt0348

Motor 12V Pump 5059 94-910-17(Shu0741)
94-910-04 Kit Diaphragm 5059

Set Valve Vitron 5059 94-910-05(Shu0735)

Head W/Pressure switch 5059 94-910-01(Shu0732)
Retention valve 5059 94-910-03(Shu0731)

Red Regulating Pre Assembly - (jt0581

Hose Spray Pt450 Psi 3/4” Black(Mpr0075)

Clamp M2232(Abr0080)

Straight Rotary Connector 1/2”(F) 3/4" (Hose) 244-2946(Shu0027)
Pressure switch Pump 5059 94-910-02(Shu0730)

E Code Product description E Code Product description
1 16020015977-5 | Clamp M1422(Abr0030) 45 16020395137-2 | Elbow Male/Female 1/4” Npt Short

2 16020059356-4 | CjtValv Sphere 1/2 Filter Line Hose 1/2 - Cjt0753 46 |6020251939-6 | Hose Spray Pt450 Psi 1/2” Black(Mpr0004)

3 16020290024-3 | 0'Ring 2-226 50,39 X 3,53 Cpo Fil L 47 16020059359-9 | Elbow Plast 1/4”F X Mang 1/2”- Esp1018

4 16020290023-5 | 0'Ring 2-124 31,42 X 2,62 Elem Fil 48 16020059157-0 | Rotary Connector L 1/2"(F)X1/2"(Hose)234-3926(Shu0035)

5 16020095903-8 | Filtering Element Line M50 Blue - Esp0764 49 160200591340 | Connection Type Straight G1/4 M D.10 1032010(Ara1030)

6 |6020110146-0 | Filtering Line 1/2” M50 - Ara0055 50 |6020110138-0 | Filter Asp.T5 M - Mesh 50Mesh Inox Serie 312 31220D3(Ara1102)

7 16020059151-0 | Line Filter Cup(Esp0765) 51 |6020095878-3 | Suction Filtering Element Succdo Inox M50 3122003.030/C00100021(Ara0195)
8 6020210343-2 | Kit Connector F Hose 1/2” Line Filter (Cjt 0110) 52 | 6020290025-1 | 0'Ring 2-236 82,14 X 3,53 Fil Suc

9 16020095883-0 | Label Plate Valves Gt(Esp1283) 53 16020130323-3 | 010005 Clamp T5 Inox D.4 - Center - Ara1016

10 |6020095882-1 | Label Plate Instructions Gt(Esp1282) 54 16020059139-1 | Curve Connection Type T5 F D.20 1190520(Ara1134)

11 16020310921-3 | Plate Gt 4mm(Esp1281) 55 16020059136-7 | Curve Connection Type T4 F D.20 1190420(Ara1056)

12 |6020059148-0 | Valve Set Esf 1/2” Simple Gt(Cjt0624) 56 | 6020310919-1 | Plate Pump 5059 Cbt Gt Complete W/ Panel - (jt0620

DEMETRA13121B “
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« Spray - Part 3
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Parts Catalog

Item

Code

Product description

Voo NOYTUN B WN =

6020310917-5
6020130314-4
6020059131-6
6020015978-3
6020251941-8
6020350987-4
6020059141-3
6020430330-7
6020059155-3
6020251939-6
6020015977-5
6020078881-0
6020059354-8
6020095880-5
6020095881-3
6020059357-2
6020395129-1
6020310916-7
6020015979-1
6020395130-5
6020395158-5
6020016012-9
6020251937-0
6020251940-0
6020059149-9
6020059154-5
6020030845-2
6020290022-7
6020110139-8
6020395156-9

Nut Fixation G1/2” 8042151

Rubber Trim 20X30.7X2.5 JI332

Connection 90° D19 X 1/2"G 8011153

Clamp M2232(Abr0080)

Hose Spray Pt450 Psi 3/4” Black(Mpr0075)

Cod 2888 Sphere Register Union toothed 3/4

Hose Tank Connection 1/2” Compl

Venturi Hydraulic Stirring Diam 1,2mm 8201004(Ara0148)
8-007-01 Connector Fixed Straight 3/8”X1/2”

Hose Spray Pt450 Psi 1/2” Black(Mpr0004)

Clamp M1422(Abr0030)

Divider T 1/2 Valve Anti-drip

Set Tank Belt 310L - 01 Un - (jt0125

Label Micron Combat Gde

Yellow Cleaning Label

Chassis Cbt 310 Basic - Esp0403

Cover Tank Cbt 600/1000 Ex 250mm 8149000 / 3510221
Sieve Nozzle Tank Cbt 600/1000 Ex 8147002

Rim Thread Cap Cbt 600/1000 Ex 250mm 8148000

Tank Cover Auxiliary Compl

Tank Auxiliary 31L White - Esp1172

Stirring Compl Cht300 C/01 Helice - (jt0321

Motor W/Shaft Stirring Cbt Bm

Nontoxic Crystal Hose %2 X3.0mm

Connector Male 1/4”Ntp X 1/2”

Male/Female Elbow 1/4” Npt Curto

Adapter Bushing

0'Ring 2-116 18,72 X 2,62

Flange Fixation Bsp 3/8”

Tank Cbt 310 Thermal W/ Tq Aux W/ Chassis Agit Mec - (jt0689
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° -
Spray Pa rt 4 ,ﬂE_g Code Product description
1 |6020059360-2 | Automatic Pump Controller Micab W/Rosette - Cjt0390
2 16020370367-0 | Inductive Sensor Proximity W/Connector - (jt0642
3 16020370368-9 | Inductive Sensor Support Sensor - Esp1312
1 4 16020170048-8 | Inductive Sensor Magnet - Esp1318
5 16020016013-7 | Clamp Platic T50R/Ct022A Black - Pdr0117

« PM400 Electrical System - Optional El code Product description =
1 16020210057-3 | Single Standard Photoelectric Sensor Kit (Large) 1
2 |6020015870-1 | Antenna Gps Agrosystem(040060001) 1
3 16020210065-4 | Kit Console Pm400 Unique 1
4 16020210352-1 | Set Pm400 Demetra Baldan Pantographic Chassis Of 9 With 9 Lines Seed (010071218) -
4

6020210242-8 | Kit Pm400 Baldan Pantograph Chassis 10 With 9 Seed Lines (010071186)

1
*Note: Quantities will vary depending on the product version.

DEMETRA13121B m
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« Hydraulic Inoculant Applicator System - Optional
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@/16
@/20
@/17
@ 18
@ 19

o

Parts Catalog

Item

Code

Product description

Al

Voo LTS WN =

6020251946-9
6020015993-7
6020059200-2
6020015994-5
6020251947-7
6020430338-2
6020370364-6
6020317581-0
6020059745-4
5024010161-8
60200104024
6020310742-3
6020015995-3
6020311001-7
6020030852-5
6020395141-0
6020030855-0
6020030854-1
6020030853-3
6020030856-8
6020210344-0

Spray Hose 450Psi @1/2"

Endless Clamp from @14 to @22mm with 9/10mm Tape Width
“T"Type Connection 1/2"x 5/16”"

Endless Clamp from @12 to @16mm with Tape Width of 9/10mm
Spray Hose 450Psi #5/16”

Anti-drip valve

Support with nozzle fixing tube

Hex Socket Cap Screw M6 x 1 x 10mm CL 8.8RT

127.5 x 3mm Adjustable Fixing Plate

Plain Washer #7.0 x #18.0 x 2.0mm

1/4” Medium Industrial Pressure Washer

1/4" Hex Nut 20F UNC GR5 Ch.7/16"H.5.5mm

Separator Ring 06.4 x #12.4 x 3.2mm

Hex Socket Cap Screw Dia. 1/4”x 5/8” 20F UNC1A GR5 RT
Complete Spray Nozzle

Screen Nozzle 100

Micron Nozzle [j005 (Purple)

Micron 1j-01 Nozzle (Orange)

Micron Nozzle [j015 (Green)

Micron Nozzle Ij-02 (Yellow)

Complete Line Kit with Anti-Drip (Kitpl1A)

T R S N S NG R ) N R G S
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« Warning Stickers

A\ ATENGAO

pode penstrar na pele, causando graves |

Varifique  periodicamente o estado do|

o vazamento substiuia mediataments.
“Ao ligar ou dosligar as mangueiras|

A\ ATTENTION

A\ ATENCION

pusde_ penetrar en la.piel,

e the consenvation conditons o the houses
- periodically and substiute i
“erlfque_poriodicamente ol estado. de [ Prediealy, nd substiu
conservacionde las mangueras. “Relesse the pressare In the circut pror 1
conectar o desconoctar 1as manguerss | conecting o drauic
hoses.

provocaracidento
*Ao proceder qualquer servigo nos|

L

i

>> BALDAN

g Code Product description = g %’
= 3 2
1 15206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95mm) 1

2 15206010310-0 | Sticker Disc Warning (150 X 95mm) 1

3 16020079024-6 | Sticker Seed Distribution Table Gear 20/25(200 X 270mm)(Demetra Speed Box) 1

4 16020079025-4 | Sticker Seed Distribution Table Gear 25/20(200 X 270mm)(Demetra Speed Box) 1

5 16020079023-8 | Sticker Fertilizer Distribution Table Gear 31/20(200 X 270mm)(Demetra Speed Box) 1
6 |6020079022-0 | Sticker Fertilizer Distribution Table Gear 20/31(200 X 270mm)(Demetra Speed Box) 1
7 15206010277-5 | Stickers Attention: Place Limiting Ring for Conventional Planting (175 X 100mm) 1
8 | 5206010307-0 | Sticker Of Gear And Chains Warning (145 X 150mm) 1

9 |5206010309-7 | Sticker Platform Warning (107 X 145mm) 1

10 | 5206010221-0 | Sticker Instruction Manual Warning (100 X 160mm) 1
11 |5206010304-6 | Sticker Change Of Oil For Speed Box(135 X 200mm) 1
12 1 5206010278-3 | Sticker For Cleaning The Fertilizer Hopper (105 X 130mm) 1
13 |6020072154-6 | Sticker Bogotype Baldan (140 X 280mm) 2

14 16020079048-3 | Stickers Table Nozzles I) Demetra Series - 200 X 270mm 1

ATENCAO ATTENTION ATENCION
PA FOR CONVENTIONAL PARA SIEMBRA
SEEDING PLACE THE CANVENGIONAL
COLOQUE O ANEL  DEPTH LIMITATOR RING ON  COLOQUE EL ANILLO
M E  THE PISTON ROD i

PROFUNDIDAD EN_EL
VASTAGO DEL PISTON

ANEL LIMITADOR
LIMITATOR RING
ANILLO LIMITADOR

AWARNING | A ATENCION

ATENCAO

méquina ou trator quando estes
estiverem em 3

« Mantenha pessoas distantes do
equipamento em operagdo.

tractor when they are running.
- Keep bystanders away from
‘engine operation.

arriba del_equipo o del tractor,
cuando los mismos ostean en
operacion.

cuando el equipo esté en
operacién.

Item 5

A\ ATTENTION

A\ ATENCION

Item 7

»

+ Nio-opere 8 miina s0 35 prtctes s
~ wanamisoos nko sstverem. dovidaments

ey
et e 5 i procer
roes gens,  rocologue-ss

Mo foca raglagms com 8 méqun e

the machine (disc blades), they

Mo coocue 8 mice o pis ma copa do

A ATENGAO

>>

BALDAN

Item 9 Item 11

Item 13

“Proceder periodicamente a

>> BALDAN TABELAS BcOS SERIELY
TABLES NOZ2LES  SERIES.
DEMETRA  tastas oouiLas semie 14

limpeza nos depésitos de adubo e
semente. -

A\ ATTENTION

eloments, uso safety gloves.

on los discos, use guantes on las,
manos.

Item 2

Item 4

o e ————" A ATTENTION A ATENCION *Clean the fertilizer and seed
A WARNING | A ATENCION o th oqpmnt. s hoppers periodically.
e Heaai e T e 6 it o e s o
.. S ‘solamente o consumidor final. 7
st T - A\ ATENCION

o
s o T — Item 10 bkt Lol
Item 6 micuinaon movimants, limpieza en los depositos de abono
e e ysemilla.
Item 8 Item 12

Item 14

DEMETRA13121B m
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Parts Catalog

« Stickers - Lifting Point / Inoculating Tank | Code Product description =
1 |6020078827-6 | Lifting Point Stickers (330mm) 4
2 16020080273-2 | Stickers Baldan (146 X 350mm) 1
© % "44%
N
(-4
'°_ 1
4 5
&
\h'PUNIO gﬁv
Item 1
15 e =
K] Code Product description =
1 16020070300-9 | Sticker For Seed Hopper Speed Box 1
SEMENTE - SEED - SEMILLA
Item 1
° i -
Stickers - ETD Product description =

DEMETRA13121B

Code

- Item

6020078868-3

Sticker Electronic Dosage Table (100 X 140mm)

TABELA ELETRONICA
DE DOSAGEM

>> BALDAN

Item 1
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o Stickers DEPOSItS 5 Code Product description = g' g
1 16020078882-9 | Sticker Demetra(160 X 870mm) 1
2 16020071191-5 | Sticker Speed Box (160 X 870mm) 1
3 1 6020070994-5 | Sticker Baldan (160 X 870mm) 1
4 16020070997-0 | Sticker Baldan (110 X 1950mm) 1
5 16020078883-7 | Sticker Demetra 5500(110 X 1950mm) 1
Item 1
>> BALDAN
e Item 4
Item 2
)» BALDAN -
Item 3

* Note: Stickers up to 04/2023.

DEMETRA13121B n
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« Stickers Deposits

DEMETRA 4500

DEMETRA 5500

DEMETRA13121B

DEMETRA 4500DEmEfli=>s’:Fl 4500

DEMETRA 5500 DEMETRA 5500

Item 2

Item 2

Parts Catalog

Code

Product description

5500

6020088119-5
6020079512-4
6020079510-8
6020088120-9
6020079509-4
6020079895-6
6020079505-1
6020079513-2
6020095942-9

e wWwwN N = = =) tem

Stickers Demetra 4500 Baldan (1560 X 110mm)
Stickers Demetra 5500 Baldan (110 X 1950mm)
Stickers Demetra 5500 Baldan (110 X 1950mm)
Stickers Demetra 4500 (700 X 120mm)

Stickers Demetra 5500 (160 X 870mm)

Stickers Baldan (120 X 700mm)

Stickers Baldan (160 X 870mm)

Stickers Baldan (140 X 280mm)

Emblem 99.8 X 189.Tmm

Al
~ | 4500

Item 1

Item 1

>> BALDAN

»>> BALDAN

Item 3

Item 4

A\~ 4

Item 5

* Note: Stickers from 05/2023.
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» Stickers - 3rd Deposit £ . =zl
2 Code Product description =23
1 |16020070538-9 | Sticker Baldan (230 X 1980mm) 1
2 | 6020078884-5 | Sticker Demetra 5500 3rd Seed Hopper(220 X 1800mm) 1
3 16020071749-2 | Sticker Seed Hopper (250 X 375mm) 1
)
>> BALDAN 3
BALDAN
Item 1
DEPGSITO
DE SEMENTE
DEMETRA 5500 >
* Note: Stickers up to 04/2023. Item 2
° _ ° —_ [—J (=4
« Stickers - 3rd DEpOSIt E Code Product description = 32|37
1 16020088121-7 | Stickers Demetra 4500 (1500 X 220mm) - 3° Deposit 1
1 16020079511-6 | Stickers Demetra 5500 (220 X 1800mm) - 3° Deposit 1
2 16020079933-2 | Stickers Baldan (220 X 1500mm) 1
2 16020079506-0 | Stickers Baldan (220 X 1800mm) 1
3 16020079507-8 | Stickers Baldan Depdsito Semente (246 X 370mm) 2
DEMETRA 4500
\_/C>\_/
Item 1
DEPOSITO
=) DE SEMENTE
DEMETRA 5500 S onioan
Item 1
Item 3
>> BALDAN
* Note: Stickers from 05/2023. Item 2 k
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Avenida Baldan, 1500
Nova Matao
15.993-900

Matdo/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+55 16 3221 6500
baldan.com.br




